LTC-40




BLUE BIRD
BODY CO.

BLUE BIRD LAFAYETTE, GEORGIA

BODY NO.
CAPACITY
MODEL YEAR

BODY SERVICE NO.EEIZE T2

FURNISH INFORMATION BELOW WHEN ORDERING AXLE PARTS

v 36275 SERIAL
AXLE NO. & FRIGTION GODE
DRUM.

REAR BRAKE LINING FMSI
N3 J-230 SB NO. & FRICTION conE M had=llal

BRAKE
DRUM 1145465

REAR AXLE RATIO
CHASSIS SERVICE NO. IS4

The above data plates represent examples only.

©1998 BLUE BIRD BODY COMPANY
ALL RIGHTS RESERVED

2

BLUE BIRD
—_

Published 02-99
PUBLICATION NO. 00-08-83-50-02-02




TABLE OF CONTENTS

LTC 40
DESCRIPTION PAGE
FRONT AXLE
SPICER :
16 2
REAR AXLE
SPICER
We2B0 6
BRAKES & WHEEL END COMPONENTS
FRONT BRAKES .. ..o e e 10
REAR BRAKES, 8.62" ... ... @\t 12
TAG AXLE BRAKES . ...t e 13a
WHEEL END COMPONENTS
FRONT AXLE ... e e e 48
REAR AXLE ... 50
TAG AXLE o 52
DUAL AIR BRAKE DIAGRAM .. .. ..o e 14
GOVERNOR ASSY., AIR COMPRESSOR . ...\t 18
RESERVOIR ASSY., REAR AIRBRAKE ... ... ee et 19
AIRDRYER ASSY., AD=9 .. ...\ttt 20
RESERVOIR ASSY., WET AIR TANK .. ...ttt 21
RESERVOIR ASSY., AUXILIARY WET, AIR BRAKE ......oooooe o 22
MANIFOLD ASSY., REAR, AIR BRAKE ... ..ot 23
RESERVOIR ASSY., FRONT ...\ttt e 24
VALVE ASSY., SPRING BRAKE ... ...t 25
VALVE ASSY., DOUBLE CHECK .........ooiue s 26
VALVE ASSY., PARKING BRAKE CONTROL .....ooooiee e 27
MANIFOLD ASSY., FRONT AIRBRAKE . ... .. .ooome e 28
ABS INSTALLATION
(ENDING W/ CSN F10001279) ...\t 30
(BEGINNING W/ CSN F10001280) .. ... 32
VALVE ASSY., ABS FRONT AXLE
(FROM CSN 1000004 TO CSN 10000948) . .. . ...\ 34
(BEGINNING W/ CSN 10000949) ... ..o 36
VALVE ASSY., ABS DRIVE AXLE
(ENDING W/ CSN F10001438) ...\ e 38
(BEGINNING W/ CSN F10001439) . ... .o oue oo 40
VALVE ASSY., ABS TAG AXLE
(ENDING W/ CSN F10001279) .. ...\ 42
(FROM CSN F10001280 TO CSN F10015624) ... ...\\ooe e 44
(BEGINNING W/ CSN F10015625) . ... .o 46
COOLING
COOLING SYSTEM
FEATURE 40189-01 = CUMMINS M1 .. ..ot 54
FEATURE 40190-01 — DETROIT DIESEL SERIES 60 ... ..'@\oooeoeoeeo e 58



TABLE OF CONTENTS

LTC 40
DESCRIPTION PAGE
DRIVELINE
1810 SERIES
FEATURE 40189-01, 40190-01 ... ...\ oo ettt 62
ENGINE TRIM
FEATURE 40189-01 (CUMMINS MIl) .. ... ..o 64
AIRINTAKE . 68
FEATURE 40190-01 (DETROIT DIESEL SERIES 60) ... @ooooveeeoo e 66
AIRINTAKE 70
AIR CONDITIONER MOUNTING
FEATURE 38102-01 W/ FEATURE 40189-01 OR 4019001 ............................ 72
EXHAUST
FEATURE 40189-01 (CUMMINS MA1) . ... ..ot 74
FEATURE 40190-01 (DETROIT DIESEL SERIES 60) ... @@ 76
ELECTRICAL

ELECTRICAL PANEL, FRONT OUTSIDE ACCESS
FEATURE 40189-01 (CUMMINS M11)

(ENDING W/ CSN 10016909) ... ...\ 78
(BEGINNING W/ CSN 10016910) . ... ..o oue e 80
FEATURE 40190-01 (DETROIT DIESEL SERIES 60)
(ENDING W/ CSN 10016909) . ...\t 82
(BEGINNING W/ CSN 10016910) . ... oo 84
ELECTRICAL COMMON PARTS
FEATURE 40189-01 (CUMMINS MA1) . ......oooiee 86
FEATURE 40190-01 (DETROIT DIESEL SERIES 60) . ..« vooeo e 88
FRONT LOAD CENTER COMPONENTS ... .. oom e 91
ENTRANCE DOOR ELECTRICAL CONTROL PANEL ... ..o 92
BATTERY CABLES/ BATTERY COMPARTMENT ......ooo oo 94
BATTERY POWER DISTRIBUTION — ENGINE COMPARTMENT ......... oo 96
TERMINALS © .o 98, 100
FRAME
FRAME ASSEMBLY
FEATURE 40189-01, 40190-01
(ENDING W/ CSN 10000304) . ...\ 102
(BEGINNING W/ CSN 10000805) .. ... oueeee e 106
BUMPER
FRONT . 108
REAR .. 110
FUEL SYSTEM
176 GALLON
FEATURE 40189-01 (CUMMINS M11) .. ..ot 112
FEATURE 40190-01 (DETROIT DIESEL SERIES 60) ... ...\ oo 114

I



TABLE OF CONTENTS

LTC 40
DESCRIPTION PAGE
INSTRUMENTS
PANEL CONTROL
CAB SHIFTER
FEATURE 40189-01 (CUMMINS M11) ... out et 17
FEATURE 4019001 (DETROIT DIESEL SERIES 60) ... @voooeeeoee 118
DASH, RH UPPER
" FEATURE 40189-01 (CUMMINS M11) ... oot 120
FEATURE 40190-01 (DETROIT DIESEL SERIES 60) .. ...\ 122
DASH, UPPER
FEATURE 40189-01 (CUMMINS M11) ...\ 124
FEATURE 40190-01 (DETROIT DIESEL SERIES 60) .. .. @\ 124
DASH, RH LOWER - *W/ REI VIDEO SYSTEMS
FEATURE 4018901 (CUMMINS M11) ...\t 126
FEATURE 40190-01 (DETROIT DIESEL SERIES 60) ... ... @voooooeeee 126
DASH, RH LOWER
FEATURE 4018901 (CUMMINS M11) ... ..\t 128
FEATURE 40190—01 (DETROIT DIESEL SERIES 60) ... ..o 128
DASH, LOWER
(ENDING W/ CSN F10001279)
FEATURE 40189 (CUMMINS M11) ...\t 130
FEATURE 40190 (DETROIT DIESEL SERIES 60) .. ..o 130
(BEGINNING W/ CSN F10001280)
FEATURE 40189-01 (CUMMINS M11) .. ..o 0o 132
FEATURE 4019001 (DETROIT DIESEL SERIES 60) ...\ .oovooonoo 134
ARMREST, T2 PAD
(ENDING W/ CSN 10000308)
FEATURE 40189 (CUMMINS M11) .. ..o 136
FEATURE 40190-01 (DETROIT DIESEL SERIES 60) .. ..o 136
(FROM CSN10000309 TO CSN 10001279)
FEATURE 4018901 (CUMMINS MA1) ... ..o\t 138
FEATURE 40190-01 (DETROIT DIESEL SERIES 60) . ...\ oo 138
(BEGINNING W/ CSN 10001280) — *FOR UNITS W/ CUSTOM RADIO SYSTEMS
FEATURE 4018901 (CUMMINS MA1) ... ..ot 140
FEATURE 40190-01 (DETROIT DIESEL SERIES 60) . ... ...\ oo oo 140
(BEGINNING W/ CSN 10001280) — #FOR UNITS W/ REI VIDEO SYSTEMS
FEATURE 40189-01 (CUMMINS MA1) ... ..o oo 142
FEATURE 40190-01 (DETROIT DIESEL SERIES 60) .. ..o 142
STEERING
STEERING SYSTEM
© (ENDING W/ CSN 10001182) .. ..ot 144
(BEGINNING W/ CSN 10001183) .. ...\ e oot 146

111



TABLE OF CONTENTS

LTC 40
DESCRIPTION PAGE
SUSPENSION
AIR SUSPENSION, FRONT . ...t 148-153
STABALIZER BAR ... e 154
AIR SUSPENSION, REAR
(ENDING W/ CSN 10000111) ..ottt 156-161
AIR SUSPENSION, REAR, TAG, NONLIFT
(ENDING W/ CSN 10000111) ..ot 162-167
AIR SUSPENSION, REAR, DRIVE/FIXED TAG
(BEGINNING W/ CSN 10000112) ... ..ot 168-186
KNEELING SYSTEM (FEATURE 40015-02) . ... ... o oot 187
HEIGHT CONTROL VALVE ... ...\ttt e 188
KNEELING SYSTEM ELECTRICAL COMPONENTS .. ..o 190
VALVE ASSY., PRESSURE REGULATOR, DOUBLE CHECK . ...\ 192
CONTROL VALVE ASSY. ..ottt e, 195
AIR SUSPENSION, PIPING AND VALVE ASSY. ...t 196
MANIFOLD ASSY., REAR SUSPENSION . .. ..ottt 198
VALVE ASSY., DRIVE AXLE, PILOT RELAY . ....@ouotee e 199
MANIFOLD ASSY., AIR SUPPLY, AIR SUSPENSION .........oooooo 200
MANIFOLD ASSY., FRONT SUSPENSION .........ooiuiei 201
VALVE ASSY., SOL., 2WAY . ...ttt 202
ACCELERATOR
ELECTRONIC THROTTLE CONTROL . ...\t 206
TRANSMISSION
TRANSMISSION COMPONENTS
FEATURE 40429-01, 40430-01 W/ 40189-01 (CUMMINS M11) .................... ... 208
FEATURE 40430-01 W/ 40190-01 (DETROIT DIESEL SERIES 60) ..................... 210
HYDRAULIC SYSTEM
FEATURE 40189-01 (CUMMINS M11) .. ..o oo 212
FEATURE 4019001 (DETROIT DIESEL SERIES 60) ...\ voooeeeeeoe 216
EXTERIOR
FRONT 220
EXTERIOR SIDE PANELS & COMPARTMENT DOORS
(ENDING W/ BSM 20000279) ... ..o e TR 222
(BEGINNING W/ BSN 20000280) . . .. ..ot 224
OUTSIDE PANEL
LH 226
RH L 228
REAR 231
AIR CONDITIONER COMPONENTS (FEATURE 38102=01) ... ..o 232
OUTSIDE ROOF PANELS & ROOF CAPS .. ... mmtee e 234

v



TABLE OF CONTENTS

LTC 40
DESCRIPTION PAGE
STRUCTURE
FRONT STRUCTURE
(ENDING W/ BSN 20007889) .. ... ..ot 236
(BEGINNING W/ BSN 20007890) . . .. ...t 238
CENTER .« .o 240
SIDE STRUCTURE
LH 242
RH 244
FLOOR e 246
OUTRIGGERS, MIDDLE ... ...\ttt 248
REAR DAVENPORT ... .. e 250
FEATURE 38102-01
A/CBODY STRUCTURE . ... @\t 252
A/C MOUNTING STRUCTURE ...\ttt 254
INTERIOR
ROOF PANELS . ... 256
FEATURE 38102-01
INTERIOR SIDE PANELS, DAVENPORT AREA ...\ 258
WALL COMPONENTS ...t e 260
FLOOR COVERING
FLOOR COVERING . ... 262
STEPWELLS AND STEPS
STEPWELL, FRONT ENTRANCE DOOR .. ...ovoooo (SEE FRONT STRUCTURE)
DOORS
ENTRANCE DOOR ... ..ot e 264
AIR LINE ROUTING, ENTRANCE DOOR ......@ouit oo 268

GLASS & WINDOWS
WINDOW, DRIVER'S

FEATURE 3811001 — SLIDING (ENDING W/ BSN 20002980) .............ccucuuueo.... 270

FEATURE 38110-04 — THERMOPANE .. .. .. ... ... i, 271

FEATURE 38111-01 - DRIVER'S SUNVISOR SHADE ................ ..., 272

FEATURE 38111-02 — DRIVER'S WINDOW SHADE ... ...... ... ..., 273
WINDOW, PASSENGER

FEATURE 38110-02 — SOLID GLASS (ENDING W/ BSN 20002980) . .................... 282

FEATURE 38110-06 — THERMOPANE (ENDING W/ BSN E20004750) .. ................. 274

FEATURE 38111-03 - PASSENGER WINDOW SHADE . ........ ..., 280
TRANSIT WINDOWS

FEATURE 38110-06; T.0. 53402—01 (PUSHOUT) ......... ... ... oo, 276

FEATURE 38110-06; T.0. 53402-01 (NON-PUSHOUT) ......................ccooi... 278
WINDSHIELD .. ... 281



TABLE OF CONTENTS

LTC 40
DESCRIPTION PAGE
HEATERS
FEATURE 3810202 — HEATER, HYDRONIC BASEBOARD ... .....ovovooooo 283
SEATS
DRIVER'S SEAT
FEATURE 38109-01 .. ... ..o\ttt 284
PASSENGER SEATING
FEATURE 3810902 (TOUR GUIDE) ........ootee e 290
FEATURE 38109-03 (47 CAPACITY, 187) ...\t 286
FEATURE 3810904 (49 CAPACITY, 187) .. ...\ oot 287
FEATURE 38109-05 (47 CAPACITY, 17°) ...\ o e 288
FEATURE 38109-06 (49 CAPACITY, 177) ...\ttt 289
MIRRORS
INSIDE REARVIEW MIRROR, 4" X 16" . .. ...t 292
OUTISIDE REARVIEW MIRROR . ... ...\ttt e 294
WINDSHIELD WIPERS
WIPERS & WASHER ... ..o e e 296
LIGHTS & LENS
LIGHTS AND LENS ... .o 297
COMPARTMENTS
LUGGAGE COMPARTMENT PARTITIONS . ...\t 300
EXTERIOR COMPARTMENT DOORS ...t 304
LUGGAGE COMPARTMENT FLOOR . ... ..ottt 306
LUGGAGE COMPARTMENT DOOR ASSY. . ....ouoonieee e 308-311
ACCESSORIES
FEATURE 30310 BACKING SAFETY HORN ......ouoooo 312
FEATURE 38102-03 KIT, AUX. HVAC, 120 VAC W/10KW GENERATOR .................... 313
FEATURE 3810301 KIT, LUMINATOR DESTINATION SIGN . ......ooo o 314
FEATURE 38104-01 KIT, RADIO AM/FM CASSETTE ... oveoe oo 315
FEATURE 3810402 KIT, CB, 40 CHANNEL RADIO ... ... oo 316
FEATURE 38105-01 KIT, VCP W/ FOUR MONITORS
(ENDING W/ BSN 20000792) ... .. ..o 317
(BEGINNING W/ BSN 20000793) . ... ...t 318
FEATURE 38105-02 KIT, VCR/AM~FM RADIO W/ SIX MONITORS
(ENDING W/ BSN 20000792) ... ...\ttt 319
(BEGINNING W/ BSN 20000793) . ... ...t 320
FEATURE 38105-03 KIT, REAR VISION CAMERA W/ MONITORKIT ...... ..o, 321
FEATURE 38105-04 KIT, AUDIO/VIDEO REI, 4 MONITORS ..o 321A
FEATURE 38105-05 KIT, AUDIO/VIDEO REI, 6 MONITORS ...........oooooooe 321B

VI



TABLE OF CONTENTS
LTC 40

DESCRIPTION PAGE

ACCESSORIES (CONTINUED)
FEATURE 38107—-01 RESTROOM, DROP STYLE W/ HOLDING TANK

(ENDING W/ BSN 20000792) .. ... 322

(BEGINNING W/ BSN 20000793) .. . ...\ 324
FEATURE 38107-02 RESTROOM, AIR FLUSH W/ SINK

(ENDING W/ BSN 20000792) ... ...\ 327

(BEGINNING W/ BSN 20000793) . . ...\ s e 330
FEATURE 38108-01 KIT, PARCEL RACK W/ HVAC, LIGHTS

(ENDING W/ BSN 20000746) ... ... 333
FEATURE 38108-02 PARCEL RACK W/ HVAC, LIGHTS ... ....o oo 334
FEATURE 38108-02 W/ 38115-03 PARCEL RACK W/ HVAC, LIGHTS ...................... 335
FEATURE 38109-02 TOUR GUIDE KIT ... ..ottt 336
FEATURE 3811101 DRIVER'S SUNVISORKIT ...\t 337
FEATURE 38113-01 INTERIORDECOR . .. ...\t 338
FEATURE 40291-03, 40291-04 SPARE TIRE CARRIER . .......oo oo 340-342

HARDWARE
SHEET METAL & MACHINE SCREWS ... .uo oo 344
BOLTS & CAPSCREWS . . ...\t e e 345
FASTENERS ... 346, 349-351
TOOLS & RIVETS ... e e e 347
BOLTS & MISCELLANEOUS ... ... @ et 348
EYELETS 352, 353
TERMINALS .. 354, 355
ELECTRICAL CONNECTORS ... ..ot 356-361
SCREW CHART .. 362
DECALS

DECALS ... 364, 365
STENCILS .. 366

VII



0

3005471 wev

ALL RIGHTS RESERVED. BLUE BIRD

- PAGE 2 -



KEY

PART NO

A OWON =

N o o

*

(o]

*10
1
*12
NI
13
14
15
16

17

18
19
*20
21
22
23
*24

Q4RE

1442797
1442789
1442771

8305807
8305815
4294898
8305880
4294906

8305948
8305955
2154169
8305849
8305773
8305864
4294716
4294930
8305823
8305872

8305906
8305898

4325957
4325965

2154193
4295085
4295093
4295234
4295242
8305849

FRONT AXLE
I-146-SA (SPICER)

DESCRIPTION

BEARING NUT, LOCK
SPINDLE NUT
WASHER, BEARING RETAINER
STEERING, KNUCKLE ASSY.

RH

LH
NUT, STEERING ARM & TIE ROD ARM
COTTER PIN,
CAP, KING PIN
GREASE, FITTING,

65 DEG

90 DEG
BOLT, LOCKWASHER ASSEMBLY
O-RING CAP, STEERING KNUCKLE
BUSHING, STEERING KNUCKLE
PIN, KING, STEERING KNUCKLE (NOT SERVICED SEPARATELY)
KIT, KING PIN OVERHAUL
NUT, STOP, STEERING KNUCKLE
SCREW, STOP, STEERING KNUCKLE
KEY, STEERING ARM
ARM, TIE ROD

RH

LH
TIE ROD END & DUST COVER

LH

RH
NUT, TIE ROD END (INCLUDED W/ITEM 17)
COTTER PIN, 1/8 X 1 3/4
DRAW KEY, KING PIN (INNER)
DRAW KEY, KING PIN (QUTER)
WASHER, DRAW KEY
NUT, DRAW KEY
OIL SEAL, KING PIN UPPER

*INCLUDED IN KIT, KING PIN OVERHAUL-8305211

REFER TO DIAGRAM
4300547

QTYy

A~ h 0w

N A~ BN

NN

N

@ NOTE: PLEASE VERIFY AXLE ASSEMBLY PART NUMBER BEFORE ORDERING
SERVICE PARTS. SEE LIST BELOW FOR APPLICABLE AXLES. AXLE ASSEMBLY PART
NUMBER CAN BE LOCATED ON THE DATA PLATE ABOVE THE RIGHT HAND
WINDSHIELD OR LOCATED ON THE SERVICE PARTS LIST.

AXLE ASSEMBLY PART NUMBER THAT APPLIES TO-THIS PAGE IS: 1961606

- PAGE 3 -

Revision 1/99



A
m

*25

26
*27
28
29
30
NI
31
32
33
34
35
36

Q4RE

PART NO

4295119
4295127
4295135

8305856
8305872
4301370
8305799
8305831
8305914

4295226
2161263

REFER TO DIAGRAM

4300547
FRONT AXLE
I-146-SA (SPICER)
DESCRIPTION QTty

SHIMS, STEERING KNUCKLE AR

.005 THICK

.010 THICK

.020 THICK
(INCLUDED W/ITEM #27) 2
THRUST BEARING & SEAL ASSY.
KEY, STEERING ARM
STEERING ARM
AXLE, I-BEAM
TIE ROD ASSY
TUBE & CLAMP ASSY,, TIE ROD
BOLT, CLAMP, TIE ROD (INCLUDED W/ITEM 34, NOT SERVICED SEPARATELY)
NUT, CLAMP, TIE ROD (INCLUDED W/ITEM 34, NOT SERVICED SEPARATELY) 2
KIT, CLAMP, TIE ROD (NOT SERVICED SEPARATELY) 2
GREASE FITTING
NOT APPLICABLE

*INCLUDED IN KIT, KING PIN OVERHAUL-8305211

@ NOTE: PLEASE VERIFY AXLE ASSEMBLY PART NUMBER BEFORE ORDERING
SERVICE PARTS. SEE LIST BELOW FOR APPLICABLE AXLES. AXLE ASSEMBLY PART
NUMBER CAN BE LOCATED ON THE DATA PLATE ABOVE THE RIGHT HAND
WINDSHIELD OR LOCATED ON THE SERVICE PARTS LIST.

AXLE ASSEMBLY PART NUMBER THAT APPLIES TO THIS PAGE IS: 1961606

Revision 1/99
- PAGE 4 -



Notes

- PAGE 5 -



Diagram 0009462

- PAGE 6 -



KEY

PART NO

"1
2

*4
6
*8

10
1"
*12
*13

*14
*15
*16
17
18
19
20
21
22
23
24
25
*26
*27
*28
*29
*30
*31
*32

Q4RE

4281218
4281028
8200263
4281044

4301099

8200479
N/A
8200099

8200107
8200115
8200123
4281317
2153864
8200131
n/a
8200149
8200156

@ REAR AXLE, W230SB
DESCRIPTION

PINION NUT

PINION NUT WASHER

END YOKE ASSEMBLY

PINION OIL SEAL

SPACER BEARING, PRELOAD
CONE, OUTER PINION BEARING
PINION BEARING CAGE BOLT
OUTER PINION BEARING CUP
BEARING CAGE W/CUPS (INCLUDES ITEMS 8 & 13)
BEARING CAGE W/CUPS
PINION BEARING CAGE SHIM
PINION PRELOAD SPACER
INNER PINION BEARING CUP

INNER PINION BEARING CONE

RING GEAR & PINION, SET

PINION PILOT BEARING

CARRIER MOUNTING BOLT

CARRIER SUB-ASSEMBLY

ADJUSTING RING

ADJUSTING RING LOCK

COTTER PIN (3/16” X 1)

DIFFERENTIAL BEARING CAP BOLT
DIFFERENTIAL BEARING CAP WASHER
DIFFERENTIAL BEARING CUP
DIFFERENTIAL BEARING CONE
DIFFERENTIAL CASE NUT
DIFFERENTIAL CASE CAP HALF
DIFFERENTIAL GEAR THRUSTWASHER
DIFFERENTIAL SIDE GEAR
DIFFERENTIAL PINION THRUSTWASHER
DIFFERENTIAL PINION MATE
DIFFERENTIAL CROSS SHAFT

REFER TO DIAGRAM
0009462

QTY

CONNEREANDNODDN

A BN

@ NOTE: PLEASE VERIFY AXLE ASSEMBLY PART NUMBER BEFORE ORDERING
SERVICE PARTS. SEE LIST BELOW FOR APPLICABLE AXLES. AXLE ASSEMBLY PART
NUMBER CAN BE LOCATED ON THE DATA PLATE ABOVE THE RIGHT HAND

WINDSHIELD OR LOCATED ON THE SERVICE PARTS LIST.

AXLE ASSEMBLY PART NUMBERS THAT APPLY TO THIS PAGE ARE:1891233,1948033,

- PAGE 7 -

Revision 1/99



NI

NI

NI
NI
NI

Q4RE

PART NO

8200164

2153856
8305971
8200180
2153849
8200172
8305989

8200271
8305963

8200248
8200198

8200255
8200206
8200214
8200222
8200230

@ REAR AXLE, W230SB
DESCRIPTION

KIT, RING GEAR BOLT

DIFFERENTIAL CASE FLANGE HALF
DIFFERENTIAL CASE BOLT
PLUG, MAGNETIC DRAIN
AXLE HOUSING
TEMPERATURE SENSOR PLUG
FILLER PLUG
VENT PLUG
AXLE SHAFT
CARRIER ASSY.,

4.44 RATIO

4.78 RATIO

KIT, RING GEAR AND PINION ASSY. ( INCLUDES ITEMS 1,2 &15)

4.44 RATIO
4.78 RATIO

KIT, DIFF. ASSY. PARTS (INCLUDES ITEMS 28 THRU 32)

4.44 RATIO
4.78 RATIO

KIT,DIFF. BEARING REPAIR (INCLUDES ITEMS 4,6,8,13,14,16,24,25)

KIT, AXLE SHAFT SPACER (INCLUDES ITEM 12)

KIT, DIFF. CASE INNER PARTS (INCLUDES ITEMS 26,27,34,35)

REFER TO DIAGRAM
0009462

QTY

@ NOTE: PLEASE VERIFY AXLE ASSEMBLY PART NUMBER BEFORE ORDERING
SERVICE PARTS. SEE LIST BELOW FOR APPLICABLE AXLES. AXLE ASSEMBLY PART
NUMBER CAN BE LOCATED ON THE DATA PLATE ABOVE THE RIGHT HAND

WINDSHIELD OR LOCATED ON THE SERVICE PARTS LIST.

ALL ITEMS WITH * ARE INCLUDED IN A KIT. SEE ABOVE FOR KITS NUMBERS.

AXLE ASSEMBLY PART NUMBERS THAT APPLY TO THIS PAGE ARE: 1891233, 1948033

- PAGE 8 -

Revision 1/99



Notes

- PAGE 9 -



- PAGE 10 -

REF. 0007102



KEY

PART NO

*2

*

0 ~NOoO O

©

10
11
**12
**13
14
15
16

17
18
19
20
21
22
23
24
25
26
NI

Q4RE

8302945
8302986

8305690
8305674
4317269
8200024
4317343
8200057
N/A

8305716
4310439
N/A
N/A
2627370
2626778
2001204
2137289

8305708
8305666
2001212
2157949
N/A
2708550
2630267
2631265
2638328
N/A
8200065
4320016
8306011

FRONT BRAKES 6”
DESCRIPTION

SHOE AND LINING ASSY.
SPRING, SHOE RETAINER
CAMSHAFT

RH

LH
WASHER, CAM HEAD
ROLLER,CAM
ROLLER RETAINER
SPRING, RETURN

SPIDER
RH
LH

SEAL, GREASE
BUSHING, CAMSHAFT
LOCKWASHER, MOUNTING BRKT.
NUT, HEX, MOUNTING BRKT.
CHAMBER BRKT.

RH.

LH.
LOCKWASHER, MOUNTING BRACKET
CAPSCREW, MOUNTING BRACKET
GREASE FITTING,
WASHER, INNER, SLACK ADJUSTER
WASHER, SHIM CAMSHAFT .030”
WASHER, SHIM CAMSHAFT .060”
SNAP RING, CAMSHAFT RETAINER

HORSE COLLAR
SLACK ADJUSTER, RH/LH
CHAMBER, BRAKE

* INCLUDED IN KIT # 8305682 (SPRING KIT)
** INCLUDED IN KIT # 4311080 ( CAMSHAFT BUSHING KIT)

- PAGE 11 -

REFER TO DIAGRAM

0007102

QTY
4
2

(o 2o IR SN

DTN ®o

> >

Revision 11/98



Ly o S |

- PAGE 12 -

REF.0007102



KEY

PART NO

*2

© 00N O A

10
"
**12
**13
14
15
16

17
18
19
20
21
22
**23
24
25
NI
26
NI

Q4RE

8302978
8302986

8305781
8305724
4317269
8200024
4317343
4317350
N/A

8305740
8305732
N/A
N/A
2627370
2626778
2001204
2137289

8305765
8305765
2001212
2157949
N/A
2708550
2630267
2631265
2638328
N/A
N/A
8309080
1907419

1592815
1592823

REAR BRAKES 8.62”
DESCRIPTION

SHOE AND LINING ASSY.
SPRING, SHOE RETAINER
CAMSHAFT

RH

LH
WASHER, CAM HEAD
ROLLER,CAM
ROLLER RETAINER
SPRING, RETURN

SPIDER
RH
LH

SEAL, GREASE
BUSHING, CAMSHAFT
LOCKWASHER, MOUNTING BRKT.
NUT, HEX, MOUNTING BRKT.
CHAMBER BRKT.

RH.

LH.
LOCKWASHER, MOUNTING BRACKET
CAPSCREW, MOUNTING BRACKET
GREASE FITTING,
WASHER, INNER, SLACK ADJUSTER
WASHER, SHIM CAMSHAFT .030”
WASHER, SHIM CAMSHAFT .060”
SNAP RING, CAMSHAFT RETAINER

HORSE COLLAR
KIT, MINOR OVERHALL
SLACK ADJUSTER, RH/LH
CHAMBER, BRAKE

RH

LH

* INCLUDED INKIT # 8305682 (SPRING KIT)

** INCLUDED IN KIT # 4311080 ( CAMSHAFT BUSHING KIT)

REFER TO DIAGRAM
0007102

QTY
4
2

o 0 A~ b »

DTN ®

> >

PARTS LOCATED ON THIS PAGE APPLY TO THE FOLLOWING BRAKE ASSEMBLY
NUMBERS. 1954627, 1954619

- PAGE 13-

Revision 01/99



REFER TO DIAGRAM

0009779
REAR BRAKE, TAG AXLE

KEY PARTNO DESCRIPTION Qry
NI 0009546 BRAKE SHOE AND LINING ASSY., 4

NI 0009544 CAMSHAFT, LH

NI 0009545 CAMSHAFT, RH

NI 0009543 SPACER, CAMSHAFT 2

NI 0009542 SPRING RETURN 2

NI 0009541 SPRING, BRAKE SHOE RETAINING 4

NI 0009547 SPACER,CAM SHAFT 8

NI 0009549 WASHER, CAMSHAFT 2

NI 1898014 CHAMBER,SERVICE ,TAG AXLE 2

NI 1907419 SLACK ADJUSTER,AUTO 2

Q4RE

—13a -



Notes

-13b -



CRMEIN SHVY TV AN Aw ase s @

A D
£6L1661 & 06/%/| ‘N

N s 06/%/1 ‘w

- PAGE 14 -



KEY PART NO

1

16
17
18
20
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37

Q4RE

1949056
0010702

1900786
0010694
0991513
0754929
1734136
1724772
1133347
0900266
0654426
0654434
1900794
0392308
0001134
0818609

1758945
1855667
0870303
2023083
2006807
2006187
3827268
2227338
3827243
1004621
3827201
1047133
2027225
0949370
1940873
2023232
1344002
0982918
0522508
1344043
1340371
1643303

DUAL AIR BRAKE DIAGRAM

DESCRIPTION

VALVE ASSY,ABS,FRONT AXLE

(ENDING W/CSN F10001438)

(BEG W/CSN F10001439
VALVE ASSY,ABS,DRIVE AXLE

(ENDING W/CSN F10001279)

(BEG W/CSN F10001280)
RESERVOIR,9 1/2 X 27 — 1760 CU IN
RESERVOIR,AIR,1240 CU IN

AIR DRYER,AD-9,LH SUPPLY,W/VITON TURBO SEAL

VALVE, TREADLE,DUAL BRAKE
TREADLE ASSY,W/RUBBER COVER,
VALVE,PARKING BRAKE
VALVE,SPRING BRAKE
VALVE ,DOUBLE CHECK,3/8 PIPE
GOVERNOR,AIR CMPR,110-130PSI
VALVE,CHECK,WATER
VALVE,SINGLE CHECK,1/2 PIPE
VALVE,SCHRAEDER,1/4 MPT
HOSE ASSY,AIR CMPR DISCH,

32" ( CUMMINS M11)

36.5" (DETROIT 60 SERIES)
HOSE ASSY,TI-GS04X04MB-20IN
FITTING,MANIFOLD,
LIGHT,PILOT,RED,17/32IN,PL-19RC-10
BUZZER,R E D/R E W/POW
CONNECTOR,FEMALE,1/8 NPTF X 1/8 TUBE
VALVE,AIR, TV-3S
CONNECTOR,MALE,10-32 UNF X 1/8 TUBE
TUBING,PLASTIC,1/8 OD,BLACK,SAE J844 TYPE A
CONNECTOR,MALE,1/8 NPT X 1/8 TUBE
FITTING, T,BRASS,1/8 FPT PARKER 2203 P-2
ELBOW,STREET,1/8,3400XZ
ADAPTER,BULKHEAD,1/8 PIPE X 1 1/2 LONG
SWITCH,STOP LIGHT
COUPLING,ANCHOR,
ELBOW,90 DEG,MALE,1469X4X4-Z,25 MP X .25 T
INDICATOR,LOW PRESS,LP-3,30PSI
VALVE,PRESS PROTECTION,65 PSI
ELBOW,90 DEG,MALE,1469X6X6-Z,.38MP X .38T
ELBOW,90 DEG,MALE,1469X4-Z,.13MP X 25T
ELBOW,90 DEG,MALE,5/8 TUBE X 1/2 MPT

- PAGE 15 -

REFER TO DIAGRAM
19817838

QTY

B T e T S WS G Guyiis G G G Gy ¢, S Gy

OOUIN.AAO)\ICDWW—‘AHNNN—‘—*N—*

Revision 1/99



KEY PARTNO

38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76

Q4RE

2027407
1344068
1344084
1344050
1344100
0559054
0871756
1414382
1344829
1344126
1907708
1340462
1344118
1344027
1542489
1374206
1344134
1010065
0654277
0654350
1542505
2027233
0962183
0839019
2027159
1507631
0605188
1119700
2026706
1881101

1110188
1946649
0850586
1583608
0969873
0882795
2001451

2009298
2009330

DUAL AIR BRAKE DIAGRAM

DESCRIPTION
TUBING,COPPER,5/8, TYPE L
ELBOW,90 DEG,MALE,1469X6-Z,.25 MP X .38 T
ELBOW,90 DEG,MALE,
ELBOW,90 DEG,MALE,1469X8-Z,.38MP X .5 T
ELBOW,90 DEG,MALE,1469X4X6-Z,.38 MP X 25 T
CROSS,1/4 FEMALE PIPE,3950X4
CROSS,PIPE,1/2,GALV
CONNECTOR,MALE,1468X4X4-Z,.25 MP X .25T
CONNECTOR,MALE,1468X4-Z,.13MP X .25T
CONNECTOR,MALE,1468X6Z,.25MP X .38T
CONNECTOR,MALE,1468X10-Z. 1/2 MPTX5/8T
CONNECTOR,MALE,1468X8X8Z,.5MP X .5T
CONNECTOR,MALE,1468X6X8-Z,.5MP X .38T
TEE,MALE,BRANCH,1472X8-Z,38 MPT X .50 T
TEE,UNION,1464X6,3/8 TUBE
TEE,FEMALE BRANCH,1477X8X8X4-K,1/4FP X 1/2T
CONNECTOR,MALE,1468X8-Z,.38MPT X .5T
TEE,STREET,3/8 PIPE 3750 X 6
TEE,STREET,1/4 PIPE,3750X4
TEE,1/2 PIPE,STREET
TEE,MALE RUN,1471X4-Z,1/8 MPT X 1/4 TUBE
ELBOW,STREET,1/4,3400X4Z
FILTER,AIR,RIDEWELL SUSPENSION
VALVE,SAFETY,1/4IN PIPE,BW NO284142
BUSHING,PIPE,1/2 X 1/4
INDICATOR,LOW PRESS,60 PSI,CH 8640
ELBOW,REDUCING,STREET,1/4 X 1/8 PIPE
ADAPTER,SWIVEL ,MALE PIPE
ELBOW,49X10,1/2MPT X 5/8 TUBE,FLARE
BRACKET MTG,SCHRAEDER VALVEWLWB
COCK,RESERVOIR DRAIN,BW-103385
BRACKET SPACER,AIR RESERVOIR  AARE/WLWB
BRACKETMTG,9 1/2IN,AIR RESERVOIR
BRACKET,MTG,RESERVOIR,1240 CU.IN.
CAPSCREWHEXHD,3/8-16 X 6 ,GR5,YELDICH
LOCKWASHER,SPLIT RING, 3/8 ,MED,YELLOW DICH
NUT,HEX HD,3/8-16,YELLOW DICHROMATE
NIPPLE,PIPE,1/8 CLOSE,GALV PIPE
NIPPLE,PIPE,1/4 X 2,GALV

- PAGE 16 -

REFER TO DIAGRAM

B3GR

lo
.

N2 00ORATDA = =t DA NS RANNNONAN 2 2D Ul o O a0

Revision E6



KEY PARTNO

77
78
79
80
81
82
83
84
85
86
87
88
89
90
91
92
93
94
95*
96*
97*
98*
99"
100"
101*
102*
103*
104”
105*

Q4RE

2027183
2023992
0758698
2023513
2009595
2027118
0417550
0754879
2008274
1538917
2023356
1153600
1641083
1346832
1220037
1346881
1643295
1608421
1907740
1907757
1907765
1907773
1907781
1907799
1907807
1907815
1907823
1907849
1907856

DUAL AIR BRAKE DIAGRAM

DESCRIPTION
NIPPLE,1/4 CLOSE,BRASS
NIPPLE,203321 1/2 CLOSE PIPE
COUPLING,ANCHOR,B-W 217709 BENDIX WESTNGHSE
PLUG,PIPE,1/4
PLUG,PIPE,3/8,GALV
PLUG,1/8 PIPE
PLUG,PIPE,1/2,GALV
ELBOW,1/2 MPT X 5/8 TUBE
ELBOW,90 DEG,STREET,3400X8Z
ELBOW,90 DEG,MALE,1469X6X8-Z,1/2 MPT X 3/8T
CONNECTOR,1/2 MPT X 5/8 TUBE
COUPLING,ANCHOR,1/2 NPT
TEE,MALE BRANCH,1472X6-Z,.25 MPT X .38 TUBE
TUBING,PLASTIC,1/4 OD,RED,SAE J844 TYPE A
TUBING,PLASTIC,3/8 OD,RED,SAE J844,TYPE B
TUBING,PLASTIC,1/2 OD,RED,SAE J844 TYPE B
TUBING,PLASTIC,5/8 OD,BLUE,SAE J844,TYPE B
BRACKETMTG,AIR DRYER
GOVERNOR ASSY, AIR COMPRESSOR
RESERVOIR ASSY, REAR AIR BRAKE
AIR DRYER ASSY, AD-9
RESERVOIR ASSY.WET, AIR TANK
RESERVOIR ASSY, AUXILIARY WET, AIR BRAKE
MANIFOLD ASSY, REAR, AIR BRAKE
RESERVOIR ASSY., FRONT
VALVE ASSY, SPRING BRAKE, SR-1
VALVE ASSY, DOUBLE CHECK
VALVE ASSY, PARKING BRAKE CONTROL
MANIFOLD ASSY. FRONT AIR BRAKE

*NOTE:ITEMS 95 THRU 105 ARE FOR REFERENCE ONLY. DO NOT
ATTEMPT TO ORDER! SEE TABLE OF CONTENTS FOR BREAKDOWN
OF ASSY.

- PAGE 17 -

REFER TO DIAGRAM
18RTTRR



REFER TO DIAGRAM

1881788
GOVERNOR ASSY., AIR COMPRESOR
KEY PARTNO DESCRIPTION QTY
NI 1907740 GOVERNOR ASSY., AIR COMPRESSOR (NOT AVAILABLE AS AN ASSY,,
SEE SUBPARTS BELOW)
11 1900794 GOVERNOR, AIR COMPRESSOR, 110-130PS]I
36 1340371 ELBOW, 90 DEG, MALE, 1469X4-Z, .13MP X .25T
45 1414382 CONNECTOR, MALE, 1468X4X4-Z, 25 MP X .25T

64 0605188 ELBOW, REDUCING, STREET, 1/4 X 1/8 PIPE

Q4RE

Revision 1/99
- PAGE 18-



KEY PART NO

NI

N~NoohowN

Q4RE

1907757

0991513
0654418
1643303
1344084
0654350
1110188
0417550

RESERVOIR ASSY., REAR AIR BRAKE
DESCRIPTION

RESERVOIR ASSY., REAR AIR BRAKE(NOT AVAILABLE AS AN ASSY,,
SEE SUBPARTS BELOW)

RESERVOIR, 9 1/2 X 27 - 1760 CU IN.

VALVE, SINGLE CHECK, 1/2 PIPE

ELBOW, 90 DEG, MALE, 5/8 TUBE X 1/2 MPT
ELBOW, 90 DEG, MALE, 1469X8X8-Z, 50 MP X 5T
TEE, 1/2 PIPE, STREET

COCK, RESERVOIR DRAIN, BW-103385

PLUG, PIPE, 1/2, GALV

- PAGE 19 -

REFER TO DIAGRAM
1981783

QTY

Revision 1/99



KEY PART NO

NI
5
12
13
32
48
50
57
84
85
86
94

Q4RE

1907765
1734136
0392308
0654418
1344092
1907708
1344118
0654350
0754879
2008274
1538917
1608421

REFER TO DIAGRAM
1881763

AIR DRYER ASSY., AD-9
DESCRIPTION QTY

AIR DRYER ASSY., AD-9 (NOT AVAILABLE AS AN ASSY., SEE SUBPARTS BELOW)
AIR DRYER, AD-9, LH SUPPLY, W/VITON TURBO SEAL

VALVE, CHECK, WATER

VALVE, SINGLE CHECK, 1/2 PIPE

ELBOW, 90 DEG, MALE, 1469X4X4-Z,25 MP X .25 T

CONNECTOR, MALE, 1468X10-Z. 1/2 MPTX5/8T

CONNECTOR, MALE, 1468X6X8-Z,.5MP X .38T

TEE, 1/2 PIPE, STREET 2
ELBOW, 1/2 MPT X 5/8 TUBE

ELBOW, 90 DEG, STREET, 3400X8Z

ELBOW, 90 DEG, MALE, 1469X6X8-Z,1/2 MPT X 3/8T

BRACKET, MTG, AIR DRYER

Revision 1/99
— PAGE 20 -



KEY PARTNO

NI

3
37
40
44
48
49
57
62
63
68
78
83

Q4RE

1907773

0991513
1643303
1344084
0871756
1907708
1340462
0654350
2027159
1507631
1110188
2023992
0417550

RESERVOIR ASSY., WET AIR TANK
DESCRIPTION

RESERVOIR ASSY., WET AIR TANK (NOT AVAILABLE AS AN ASSY.,
SEE SUBPARTS BELOW)

RESERVOIR, 9 1/2 X 27 - 1760 CU IN

ELBOW, 90 DEG, MALE, 5/8 TUBE X 1/2 MPT

ELBOW, 90 DEG, MALE, 1469X8X8-Z,50 MP X .5 T

CROSS, PIPE, 1/2, GALV

CONNECTOR, MALE, 1468X10-Z. 1/2 MPTX5/8T

CONNECTOR, MALE, 1468X8X8Z,.5MP X .5T

TEE, 1/2 PIPE, STREET

BUSHING, PIPE, 1/2 X 1/4

INDICATOR, LOW PRESS, 60 PSI, CH 8640

COCK, RESERVOIR DRAIN, BW-103385

NIPPLE, 203321 1/2 CLOSE PIPE

PLUG, PIPE, 1/2, GALV

- PAGE 21 -

REFER TO DIAGRAM
1881748

QTY

Revision 1/99



KEY PARTNO

NI

4
40
68
83

Q4RE

1907781

0754929
1344084
1110188
0417550

REFER TO DIAGRAM

881783
RESERVOIR ASSY., AUXILIARY WET, AIR BRAKE
DESCRIPTION QTYy
RESERVOIR ASSY., AUXILIARY WET, AIR BRAKE (NOT AVAILABLE AS AN ASSY,,
SEE SUBPARTS BELOW)

RESERVOIR, AIR, 1240 CU IN

ELBOW, 90 DEG, MALE, 1469X8X8-Z, 50 MP X 5T
COCK, RESERVOIR DRAIN, BW-103385

PLUG, PIPE, 1/2, GALV

Revision 1/99
— PAGE 22 -



KEY PART NO

NI

17
34
39
43
45
47
59
60
61
77
80
81

Q4RE

1907799

2023083
0522508
1344068
0559054
1414382
1344126
2027233
0962183
0839019
2027183
2023513
2009595

MANIFOLD ASSY., REAR, AIR BRAKE
DESCRIPTION

MANIFOLD ASSY., REAR, AIR BRAKE (NOT AVAILABLE AS AN ASSY.
SEE SUBPARTS BELOW)

FITTING, MANIFOLD,

VALVE, PRESS PROTECTION, 65 PSI

ELBOW, 90 DEG, MALE, 1469X6-Z, .25 MP X .38 T

CROSS, 1/4 FEMALE PIPE, 3950X4

CONNECTOR, MALE, 1468X4X4~Z, .25 MP X 25T

CONNECTOR, MALE, 1468X6Z, .25MP X .38T

ELBOW, STREET, 1/4,3400X4Z

FILTER, AIR, RIDEWELL SUSPENSION

VALVE, SAFETY, 1/4IN PIPE,

NIPPLE, 1/4 CLOSE, BRASS

PLUG, PIPE, 1/4

PLUG, PIPE, 3/8, GALV

3

- PAGE 23 -

REFER TO DIAGRAM

1951788

QTY

Revision 1/99



KEY PART NO

NI

3

13
37
40
68
83

Q4RE

1907807

0991513
0654418
1643303
1344084
1110188
0417550

RESERVOIR ASSY., FRONT
DESCRIPTION

RESERVOIR ASSY., FRONT (NOT AVAILABLE AS AN ASSY.,

SEE SUBPARTS BELOW)
RESERVOIR, 9 1/2 X 27 - 1760 CU IN
VALVE, SINGLE CHECK, 1/2 PIPE
ELBOW, 90 DEG, MALE, 5/8 TUBE X 1/2 MPT
ELBOW, 90 DEG, MALE, 1469X8X8-Z, 50 MP X 5T
COCK, RESERVOIR DRAIN, BW-103385
PLUG, PIPE, 1/2, GALV

— PAGE 24 -

REFER TO DIAGRAM
18951783

N) = =t

Revision 1/99



KEY PART NO

NI

9

32
53
76

Q4RE

1907815

0654426
1344092
1374206
2009330

VALVE ASSY., SPRING BRAKE

DESCRIPTION

VALVE ASSY., SPRING BRAKE (NOT AVAILABLE AS AN ASSY.,

SEE SUBPARTS BELOW)

VALVE, SPRING BRAKE

ELBOW, 90 DEG, MALE, 1469X4X4-Z, 25 MP X .25 T
TEE, FEMALE BRANCH, 1477X8X8X4-K,1/4FP X 1/2T

NIPPLE, PIPE, 1/4 X 2, GALV

— PAGE 25 -

REFER TO DIAGRAM
1881748

QTY

Revision 1/99



KEY PARTNO

NI
10

42
51

Q4RE

1907823

0654434
1344100
1344027

REFER TO DIAGRAM
18981788

VALVE ASSY., DOUBLE CHECK
DESCRIPTION QTY

VALVE ASSY., DOUBLE CHECK (NOT AVAILABLE AS AN ASSY.,
SEE SUBPARTS BELOW)
VALVE, DOUBLE CHECK, 3/8 PIPE
ELBOW, 90 DEG, MALE, 1469X4X6-Z, 38 MP X .25 T
TEE, MALE, BRANCH, 1472X8-Z,.38 MPT X 50 T 2

Revision 1/99
— PAGE 26 —



KEY PART NO

NI

8

NI
36
46
58
82

Q4RE

1907849

0900266
2598704
1340371
1344829
1542505
2027118

REFER TO DIAGRAM
' 1981748

VALVE ASSY., PARKING BRAKE CONTROL
DESCRIPTION TY

VALVE ASSY., PARKING BRAKE CONTROL (NOT AVAILABLE AS AN ASSY,,
SEE SUBPARTS BELOW)

VALVE, PARKING BRAKE

KNOB ONLY, VALVE PARKING BRAKE

ELBOW, 90 DEG, MALE, 1469X4-Z, 13MP X .25T

CONNECTOR, MALE, 1468X4-Z,.13MP X .25T

TEE, MALE RUN, 1471X4-2,1/8 MPT X 1/4 TUBE

PLUG, 1/8 PIPE

Revision 01/99
— PAGE 27 -



KEY PARTNO

NI

17
45
47
80
81

Q4RE

1907856

2023083
1414382
1344126
2023513
2009595

REFER TO DIAGRAM

951783
MANIFOLD ASSY., FRONT AIR BRAKE
DESCRIPTION QTY
MANIFOLD ASSY., FRONT AIR BRAKE (NOT AVAILABLE AS AN ASSY.,
SEE SUBPARTS BELOW)

FITTING, MANIFOLD,

CONNECTOR, MALE, 1468X4X4-Z,.25 MP X .25T

CONNECTOR, MALE, 1468X6Z,.25MP X .38T

PLUG, PIPE, 1/4 3
PLUG, PIPE, 3/8, GALV

Revision 01/99
— PAGE 28—



Notes

— PAGE 29 -



530415 H1I08 dAlL H

£l

Y38WYHO 3vHE
INOY4 01

L ¢ ERMEIR SHON TV AN e ane IR Q

ol T gy wal6/5721 oW
o_ﬂ sivonL N i -

53015 H1I08 dAl

— PAGE 30 -



KEY PARTNO

1

1900560
1949056
1900786
1900610
0758698
0908244
2023307
2027241
2027381
2027399
2027407
1767433
1591098
1542471
1560796
0850800
0803213
1107085
1013689
1652379
1788348
1897693

Q4RE-I

ABS INSTALLATION
(ENDING W/CSN F10001279)

DESCRIPTION

VALVE ASSY, ABS,FRONT AXLE

(ENDING W/CSN 0999991)

(BEG W/ CSN 0999992)
VALVE ASSY, ABS,DRIVE AXLE
VALVE ASSY, ABS, TAG AXLE
COUPLING, ANCHOR,
HOSE ASSY, BRAKE,7/16 X 24 IN LONG
ELBOW, 3/8 MPT X 1/2 TUBE,
ELBOW, STREET,3/8,3400X6
TUBING, COPPER,3/8, TYPE L
TUBING, COPPER,1/2,TYPE L
TUBING, COPPER,5/8 TYPE L
ECU, REMOTE,FOUR CHANNEL ABS
HARNESS, WRG,ABS SENSOR,STRAIGHT
BUSHING, NOTCHED HUB SENSOR ABS
BLOCK, SENSOR,SPICER J230SB SPINDLE
NUT, HEX HD,1/2-13,LOCKING,GR 8,YEL ZN DICH
CAPSCREW, HEX HD,3/8-16X1 1/4,GR8,YEL ZNDICH
WASHER, FLAT,13/32 X 13/16 X 3/32,HDN,BLK ZN
NUT, HEX HD,3/8-16, WASHER SER,YEL ZN DICH
GROMMET, RUBBER,1.25 ID W/1.50 X .25 GROOVE
HARNESS, WRG,ABS SENSOR,90 DEG
BRACKET, SUPTABS VALVE ASSY,

* SEE TABLE OF CONTENTS FOR COMPONENTS PARTS OF ASSY

— PAGE 31 -

REFER TO DIAGRAM
17484153

= NDNOOONDOOORAALA LA ODDNNON =2 2

Revision 1/99



53415 H108 dAl

- PAGE 32 -

438WYHI 3XvHE
INOH4 01

CRAGEN RUSIY TV A0 A8 auls aTe ()

15 :
2052100 Y A866/62/1 oV

MN 48 66/62/1 ‘wa

oF



KEY PART NO

"1 0010694
*2 0010702
*3

0012294

0007571
4 0758698
5 0908244
6 2023307
7 2027241
8 2027381
9 2027399
10 2027407
11 1767433
12 1591098
13 1542471
14 0850800
15 0803213
16 1107085
17 1013689
18 1652379
19 1788348

ABS INSTALLATION
(BEG W/CSN F10001280)

DESCRIPTION

VALVE ASSY, ABS,FRONT AXLE
VALVE ASSY, ABS,DRIVE AXLE
VALVE ASSY, ABS, TAG AXLE

(ENDING W/CSN F10015624 )

(BEG W/CSN F10015625)
COUPLING, ANCHOR,
HOSE ASSY, BRAKE,7/16 X 24 IN LONG
ELBOW, 3/8 MPT X 1/2 TUBE,
ELBOW, STREET,90 DEG,3/8MPT X 3/8PFPT3400X6Z
TUBING, COPPER,3/8, TYPE L
TUBING, COPPER,1/2, TYPE L
TUBING, COPPER,5/8, TYPE L
ECU, REMOTE,FOUR CHANNEL ABS
HARNESS, WRG,ABS SENSOR,STRAIGHT
BUSHING, NOTCHED HUB SENSOR,ABS
NUT, HEX HD, 1/2—13,LOCKING,GR 8,YEL ZN DICH
CAPSCREW, HEX HD,3/8-16X1 1/4,GR8,YEL ZNDICH
WASHER, FLAT,13/32 X 13/16 X 3/32,HDN,BLK ZN
NUT, HEX HD,3/8-16,WASHER SER,YEL ZN DICH
GROMMET, RUBBER, 1.25 ID W/1.50 X .25 GROOVE
HARNESS, WRG,ABS SENSOR,90 DEG

* SEE TABLE OF CONTENTS FOR COMPONENTS PARTS OF ASSY

Q4RE

— PAGE 33 -

REFER TO DIAGRAM
LU23028

— d h

MNOOONDIRA 222NN

Revision 1/99



o .

=[]

OR. 12/17/97 8y NJ
Y. 12/17/978Y A8 |y

— PAGE 34 -




REFER TO DIAGRAM
$948056C
VALVE ASSY., ABS FRONT AXLE
OPT.. 4323—-04 W/4559-02 OR 4558/ FEATURE 40189-01,40190-01,40190-02
(AARE-FROM CSN 1000004 TO CSN 10000532)
(Q4RE, WARE-FROM CSN F10000004 TO CSN 10000948)

KEY PARTNO DESCRIPTION QTY
1 1340462 CONNECTOR,MALE 2
2 1608728 MODULATOR,M-21,ABS,4 CHANNEL 2
3 2023539 BUSHING,PIPE,1/2 MPT X 3/8 FPT 2
4 2027191 NIPPLE,0.375 CLOSE PIPE,BRASS 2
5 1940857 VALVE,QUICK RELEASE,1/2” INLET PORT 1
6 1344084 ELBOW,90 DEG,MALE 1
7 1226877 CAPSCREW,HEX HD,5/16X 3 1/2,GR8 4
8 2001048 WASHER,FLAT,11/32 X 11/16 X 1/16 4
9 0829390 NUT,HEX HD,5/16—-18,SER WASHER 4
11 1643808 BRACKETMTG,MODULATOR 1

Q4RE-I

Revision 1/99
— PAGE 35—



0010694 |
REV

© SLE 8//D B0DY COPWNY. AL RIGHTS RESEVED

OR. 07/10/98 6Y SFD
APP.07/10/38 8Y AB | pur

-PAGE 36— .



KEY PART NO

SOXNO A WN =

Q4RE

1340462
1608728
2023539
2027191
1940857
1344084
1226877
2001048
0829390
0010686

VALVE ASSY., ABS FRONT AXLE
(FEATURE 40189-01, FEATURE 40190-01,40190-02)
(BEG W/ CSN F10000949)

DESCRIPTION

CONNECTOR, MALE,1468X8X8Z,.5MP X .5T
MODULATOR, M-21,ABS,4 CHANNEL,BENDIX 550436
BUSHING, PIPE,1/2 MPT X 3/8 FPT,3220X8X6Z
NIPPLE, 0.375 CLOSE PIPE,BRASS

VALVE, QUICK RELEASE,1/2” INLET PORT

ELBOW, 90 DEG,MALE,1469X8X8-Z, 50 MP X .5 T
CAPSCREW, HEX HD,5/16X 3 1/2,GR8,YEL ZN DICH
WASHER, FLAT,11/32 X 11/16 X 1/16,YEL ZNDICH
NUT, HEX HD,5/16-18,SER WASHER,YEL ZN DICH
BRACKET, MTG, MODULATOR

— PAGE 37 -

REFER TO DIAGRAM
HO10684

Io
2

= AR RN NODNODN

Revision 1/99



GBANIED SIHDIN TIW ‘ANVGNOD ACDS QI8 amW @

9620061

184

8y iel6/L1/21 ‘ddv

MN 18 L6/L1/21 "wa

I

I

— PAGE 38 -



KEY PARTNO
1 1749357
2 0756783
3 1066679
4 1220128
5 1608728
6 0654277
7 0654350
8 1344084
9 1344076

10 1344092
11 1643303
12 1340462
13 1344126
14 2008274
15 2008282
16 0663427
17 0991653
18 0991661
19 2023539
20 0854414
21 2001048
22 0829390
23 1226877
24 1346832
25 1346881
Q4RE-|

VALVE ASSY., DRIVE AXLE, ABS
(ENDING W/CSN F10001438)

DESCRIPTION
BRACKE MTG,BRAKE VALVES,ABS
BRACKET,RELAY VALVE MTG,REAR AXLE,SKID,
VALVE,SERVICE BRK RELAY,R12,W/LH SUP
VALVE,SPRING BRAKE,RELAY,QR-1C
MODULATOR,M-21,ABS,4 CHANNEL,
TEE,STREET,1/4 PIPE,
TEE,1/2 PIPE,STREET
ELBOW,90 DEG,MALE,50 MP X 5T
ELBOW,90 DEG,MALE,1469X-6-L-Z,.25 MP X .38T
ELBOW,90 DEG,MALE,1469X4X4-Z,25 MP X 25 T
ELBOW,90 DEG,MALE,5/8 TUBE X 1/2 MPT
CONNECTOR,MALE,1468X8X8Z,.5MP X 5T
CONNECTOR,MALE,1468X6Z,.25MP X .38T
ELBOW,90 DEG,STREET,3400X8Z
ELBOW,STREET,45 DEG,3350X6Z,BRASS
PLUG,1/2 SQ HD PIPE,3151 X 8Z
HOSE ASSY,BRAKE,7/16 X 36 IN LONG
HOSE ASSY,BRAKE,7/16 X 44 IN LONG
BUSHING,PIPE,1/2 MPT X 3/8 FPT,230808
CAPSCREW,HEX HD,5/16-18X7/8,GR8,YEL ZN DICH
WASHER,FLAT,11/32 X 11/16 X 1/16,YEL ZNDICH
NUT,HEX HD,5/16-18,SER WASHER,YEL ZN DICH
CAPSCREW,HEX HD,5/16X 3 1/2,GR8,YEL ZN DICH
TUBING,PLASTIC,1/4 OD,RED,SAE J844 TYPE A
TUBING,PLASTIC,1/2 OD,RED,SAE J844 TYPE B

- PAGE 39 -

REFER TO DIAGRAM
18007 ES

10
3

= 2 DO DAWOPDPDNONANN2LNDNNWANA AN 2 aaa

Revision 1/99



0010702 __I
REV

DR. 1/14/99 BY A
APP. 1/14/99 BY AB | ppr

o .

© suE 8IFD BOY COPWIY.ALL RIGHTS REETVED

11

- PAGE 40 -




KEY PART NO

NNDNMNNNN = = b i el d el
OREWN20O0COINODNRWN2O PN AWM=

Q4RE

0010678
0756783
1066679
1220128
1608728
0654277
0654350
1344084
1344076
1344092
1643303
1340462
1344126
2008274
2008282
0663427
0991653
0770883
2023539
0854414
2001048
0829390
1226877
1346832
1346881

VALVE ASSY., DRIVE AXLE, ABS
(BEG W/CSN F10001439)

DESCRIPTION

BRACKET, MTG,BRAKE VALVES, ABS

BRACKET, RELAY VALVE MTG,REAR AXLE,SKID,STD
VALVE, SERVICE BRK RELAY,R12,W/LH SUP
VALVE, SPRING BRAKE,RELAY,QR-1C
MODULATOR, M-21,ABS,4 CHANNEL,

TEE, STREET,1/4 PIPE,3750X4

TEE, 1/2 PIPE,STREET

ELBOW, 90 DEG,MALE,1469X8X8-Z,50 MP X .5 T
ELBOW, 90 DEG,MALE,1469X-6-L-Z,.25 MP X .38T
ELBOW, 90 DEG,MALE,1469X4X4-Z,25 MP X .25 T
ELBOW, 90 DEG,MALE,5/8 TUBE X 1/2 MPT
CONNECTOR, MALE,1468X8X8Z,.5MP X .5T
CONNECTOR, MALE,1468X6Z,.25MP X .38T
ELBOW, STREET,90 DEG,1/2MPT X 1/2FPT,3400X8Z
ELBOW, STREET,45 DEG,3350X6Z,BRASS

PLUG, 1/2 SQ HD PIPE,3151 X 8Z

HOSE ASSY, BRAKE,7/16 X 36 IN LONG

HOSE ASSY, BRAKE,7/16 X 44 IN LONG

BUSHING, PIPE,1/2 MPT X 3/8 FPT,3220X8X6Z
CAPSCREW, HEX HD,5/16-18X7/8,GR8,YEL ZN DICH
WASHER, FLAT,11/32 X 11/16 X 1/16,YEL ZNDICH
NUT, HEX HD,5/16-18,SER WASHER,YEL ZN DICH
CAPSCREW, HEX HD,5/16X 3 1/2,GR8,YEL ZN DICH
TUBING, PLASTIC,1/4 OD,RED,SAE J844 TYPE A
TUBING, PLASTIC,1/2 OD,RED,SAE J844 TYPE B

— PAGE 41 —

REFER TO DIAGRAM
DOGTeR

‘o
2

B WOMNPNON=TNON=2ONDW—AAN = =N = o

W=~ o

Revision 1/99



— PAGE 42 -

[ viemser y

M. 1/16/8% 18 | mr




PART NO

N
m
<

0N A WD

Q4RE-I

1601384
0829390
1643303
1344068
3772159
0663427
0908244
1914803

VALVE ASSY., ABS TAG AXLE
(ENDING W/CSN F10001279)

DESCRIPTION
VALVE ASSY,W/ECU FOR SINGLE CHANNEL ABS
NUT,HEX HD,5/16-18,SER WASHER
ELBOW,90 DEG,MALE,5/8 TUBE X 1/2 MPT
ELBOW,90 DEG,MALE,1469X6-Z,.25 MP X .38 T
PLUG,PIPE,0.375,BRASS
PLUG,1/2 SQ HD PIPE
HOSE ASSY,BRAKE,7/16 X 24 IN LONG
BRACKET,MTG,VALVE ASSY,ABS,TAG AXLE

- PAGE 43 -

REFER TO DIAGRAM
1818618

lo
3

Ll A e S | TR W Wy g, Ry

Revision E6



— PAGE 44 -

{

(C w(«we

® 123/ Bl

X LL

{

IO



PART NO

O NO O WN

Q4RE

1601384
0829390
1643303
1344068
3772159
0663427
0908244
1914803

VALVE ASSY., ABS TAG AXLE
(FROM CSN F10001280 TO CSN F10015624)

DESCRIPTION
VALVE ASSY,W/ECU FOR SINGLE CHANNEL ABS
NUT,HEX HD,5/16—18,SER WASHER
ELBOW,90 DEG,MALE,5/8 TUBE X 1/2 MPT
ELBOW,90 DEG,MALE,1469X6-Z,.25 MP X .38 T
PLUG,PIPE,0.375,BRASS
PLUG,1/2 SQ HD PIPE
HOSE ASSY,BRAKE,7/16 X 24 IN LONG
BRACKET,MTG,VALVE ASSY,ABS,TAG AXLE

— PAGE 45 —

REFER TO DIAGRAM
GoI22%8

..L[\)_A[\)._L_A(,)_Lj

Revision 1/99



E..ﬁ:::;“’”' .e.

5
5
Q\\\\‘

VG

{

— PAGE 46 -



PART NO

WNO O WN

Q4RE

1601384
0829390
1643303
1344068
3772159
0663427
0908244
1914803

VALVE ASSY., ABS TAG AXLE
(BEG W/CSN F10015625)

DESCRIPTION
VALVE ASSY, W/ECU FOR SINGLE CHANNEL ABS
NUT, HEX HD,5/16-18,SER WASHER
ELBOW, 90 DEG,MALE,5/8 TUBE X 1/2 MPT
ELBOW, 90 DEG,MALE,1469X6-Z,.25 MP X .38 T
PLUG, PIPE,0.375,BRASS
PLUG, 1/2 SQ HD PIPE
HOSE ASSY, BRAKE,7/16 X 24 IN LONG
BRACKET, MTG,VALVE ASSY,ABS,TAG AXLE

— PAGE 47 -

REFER TO DIAGRAM
0078714

(9]
_LN_LN—L—I(A)_Lj

Revision 1/99



— 48 —



REFER TO DIAGRAM

1736858600

* WEC, FRONT AXLE, 6“ DRUM BRAKES **W/ ABS W/DISC WHEELS

KEY PARTNO
1
2 1998400
3 0929000
4 0929018
5 1391572
6 0929406
7 1583384
8 0929414
9 1442771
10 1442789
11 1442797
12 1446590
13 0998484
14
1444652
1553601
15 2028280
16 2001188
17 1608389
18
1460005
1460013
19
1460161
1460179
20 4309969
NI 1621002
NI 2600179
NI 2593093

STD

DESCRIPTION

SEE BRAKE ASSEMBLY IN TABLE OF CONTENTS

CAPSCREW, HEX HD, 5/8 -18 X 2
NUT,HEX HD, 5/8- 18, LOCKING, GR 8
WASHER, FLAT, 21/32 X 1 1/8 X 3/32
SEAL, INNER, FRONT
BEARING, INNER, FRONT AXLE
DRUM, BRAKE 6”
BEARING, OUTER,
WASHER, SPINDLE,
NUT, SPINDLE,
LOCKNUT
PIN, COTTER
GASKET, FRONT, HUBCAP
HUBCAP, STEERING AXLE

STD

OPT 4246
CAPSREW, HEX HD, 5/16-18 18 5/8 GR 5
LOCKWASHER, SPLIT RING , 5/16
SLINGER, OIL
OUTER CAP NUT

RH

LH
STUD,SERRATED 1 1/8 -16

RH

LH
HUB, 10 STUD
ABS EXCITER RING
CUP, OUTER
CUP, INNER

B4RE, Q4RE, W4RE

—49 —

io
2

—_
~

IS SIS VI U SIS SR O S

12
12

10

10

10
10

N NN

Revision 1/11/99






KEY PART NO

ABWN

14

NI
NI
NI

Q4RE

1970854
1543925
1543941
0929059

8200016

1954650
1954668
8200008
2621571

1647619
1647601
2621779
1713775
0929042
0929067

0928994
0929018
0929000
1483817

1311737
1311745
1943786
1943786

1311711

1311729
1282888
1499169
1139542

WHEEL END COMPONENTS
REAR AXLE W230

DESCRIPTION

GASKET, AXLE SHAFT,
NUT, SPINDLE, REAR,
WASHER, LOCK, REAR,
BEARING, OUTER, AXLE SHAFT,
HUB & DRUM ASSY, 8.62, (SEE INDENTED ITEMS BELOW)
BRAKE DRUM
HUB ASSY.,
RH
LH
STUD DRIVE
CUP, OUTER BEARING
STUD, SERRATED 3/4 —16
RH
LH
CUP, INNER, BEARING
SLINGER, OIL
BEARING, INNER, REAR AXLE
SEAL, INNER, REAR AXLE OIL,LUBRICATED
BRAKE ASSY, (SEE TABLE OF CONTENTS)
CAPSCREW, HEX HD, 5/8-18 X 2,GR 8,YEL ZN DICH
WASHER, FLAT, 21/32 X 1 1/8 X 3/32,HDN,YEL ZN
NUT, HEX HD, 5/8-18,LOCKING,GR 8,CADMIUM WAX
NUT, HEX HD, 3/4-16,PRVLG TORQUE,GR8,YEL DICH
NUT, CAP, INNER,
RH, ALUMINUM WHEELS (FEATURE 40441-02)
LH ALUMINUM WHEELS (FEATURE 40441-02)
RH STEEL WHEELS (FEATURE 40440-01)
LH STEEL WHEELS (FEATURE 40440-01)
NUT, CAP, OUTER, 1 1/8 — 16
RH (FEATURE 40441-01,-02)
LH (FEATURE 40441-01,-02)
WHEEL, 22.5 X 8.25 BLACK (FEATURE 40440-01)
WHEEL, ALUMINUM (FEATURE 40441-02)
VALVE, SCHRAEDER (FEATURE 40441-02)

—-51 -

REFER TO DIAGRAM
8008781

NN =MNDNRAN

N 00

10
10

16
32
16
16

10
10
10
10
10
10
10

Revision 1/99



8002982 A €

AL RIGHTS RESERVED BLUE BI

OPTIONAL
SPOKE WHEELS

12

—-52_—



KEY PARTNO

ABRWON -

14

NI
NI
NI

Q4RE

1970854
1543925
1543941
0929059

8200016
0009535
8200008
2621571

1647619
1647601
2621779
1713775
0929042
0929067

0928994
0929018
0929000
1483817

1311737
1311745
1943786
1943786

1311711

1311729
1282888
1499169
1139542

WHEEL END COMPONENTS
REAR AXLE W230

DESCRIPTION

GASKET, AXLE SHAFT,
NUT, SPINDLE, REAR,
WASHER, LOCK, REAR,
BEARING, OUTER, AXLE SHAFT,
HUB & DRUM ASSY, 8.62, (SEE INDENTED ITEMS BELOW)

BRAKE DRUM

HUB ASSY., W/O STUDS

STUD DRIVE

CUP, OUTER BEARING

STUD, SERRATED 3/4 16

RH
LH

CUP, INNER, BEARING
SLINGER, OIL
BEARING, INNER, REAR AXLE
SEAL, INNER, REAR AXLE OIL,LUBRICATED
BRAKE ASSY, (SEE TABLE OF CONTENTS)
CAPSCREW, HEX HD, 5/8-18 X 2,GR 8,YEL ZN DICH
WASHER, FLAT, 21/32 X 1 1/8 X 3/32,HDN,YEL ZN
NUT, HEX HD, 5/8-18,LOCKING,GR 8,CADMIUM WAX
NUT, HEX HD, 3/4-16,PRVLG TORQUE,GR8,YEL DICH
NUT, CAP, INNER,

RH, ALUMINUM WHEELS (FEATURE 40441-02)

LH ALUMINUM WHEELS (FEATURE 40441-02)

RH STEEL WHEELS (FEATURE 40440-01)

LH STEEL WHEELS (FEATURE 40440-01)
NUT, CAP, OUTER, 1 1/8 — 16

RH (FEATURE 40441-01,-02)

LH (FEATURE 40441-01,-02)
WHEEL, 22.5 X 8.25 BLACK (FEATURE 40440-01)
WHEEL, ALUMINUM (FEATURE 40441-02)
VALVE, SCHRAEDER (FEATURE 40441-02)

—53—

REFER TO DIAGRAM
800878

2

NOMNN=LMNDODNAN

16
32
16
16

10
10
10
10
10
10
10

Revision 1/99



RS SNV TV AWM Xuu ane TR @

160966}

& A8 G6/%/) ‘dN

M 8 g6/ ‘w0

e
vy
7

¢/

9
2 &)

INY000 O

HD )

D
o

el
6!

Iy
oy

— PAGE 54 —



KEY PART NO

1 2008852
2 2008860
3 1928043
4 1305861
5 1258599
6 1735893
7 1946581
8 1946599
9 1946573
10 1946565
11 0805184
12 0805176
13 1905488
14 1985498
15 1894807
16 1940022
17 2027571
18 1955426
19 1875269
20 1409093
21 0315200
22 1894799
23 1143866
24 1747997
25

1914001

1977008
26 1422179
27 1325430
28 1454008
29 1361468
30 2020659
31 1450535
32 0854406
33 2001188
34 2001410

Q4RE, W4RE

ENGINE COOLING

FEATURE 40189-01 CUMMINS M11

DESCRIPTION

PIN,CLEVIS,1/2 DIA X 1 12 LG
PIN,COTTER,3/32 X 1
RADIATOR,CAC & SHROUD ASSY
ISOLATOR,MOTOR MOUNT
CLAMP,SPRING LOADED,4.25 ID
HOSE,HUMP,REINF,4.00ID X 6.00LG
TUBE,CHARGE AIR COOLER TO INTAKE
TUBE,RADIATOR,UPPER,M11
TUBE,CHARGE AIR COOLER TO TURBO
TUBE,RADIATOR,LOWER
SADDLE,2 1/2IN,S-250 STD,EXHAUST
U-BOLT,2 1/2,UB250 STD,EXHAUST
CLAMP,CONSTANT TORQUE,2 1/4 TO 3 1/8 DIA
HOSE,HUMP,RAD,2.50 X 5.00
CLAMP,CONSTANT TORQUE,1-3/4 TO 2-5/8 DIA
SENDER,LOW COOLANT
CLAMPHOSE
BRACKET,CAC PIPE,TURBO TO CAC
HOSE,SILICONE,2.25 ID X 6.00 LONG
ELBOW,BARBED INSERT,3/8 HOSE X 1/4 MPT
ADAPTER,HTR,3/4 PIPE X 1 HOSE
CLAMP,CONSTANT TORQUE,13/16 TO 1-1/2 DIA
HOSE,HEATER,1 INCH ID,SILICONE
SENSOR,LOW COOLANT
TANK ASSEMBLY, DEAERATION

Q4RE

W4RE
SIGHT GLASS
CAP,RADIATOR,10 LB
INSERT,BARBED,3/8 ID HOSE X 1/4 MPT
HOSE,SILICON,.37 ID
COCK,DRAIN
ALARMSTAT,N/C 150 DEG
CAPSCREW,HEX HD,5/16-18 X 1,GR8
LOCKWASHER,SPLIT RING, 5/16,MED
NUT,HEX HD,5/16-18,YEL ZN DICH

— PAGE 55 -

REFER TO DIAGRAM
1995091 A

5

WO = =442 a NN NN

= OIT N = =t a N apN

D R T T S U U U G G G |

Revision 1/99



KEY PARTN
35 0803171
36 2001451
37 0882795
38 1003078
39 2001212
40 1339621
41 0543934
42 2027159
43 0815621
44 0819359
45 1917269
46 1784743
47 1306927
48 1946631
49 0854422
50 1078922
51 1986777
52 0959460
53 1306927
54 1894773
55 1986827
56 1986801
57 1986835
NI 1938265
59 1743970

Q4RE, WARE

ENGINE COOLING

FEATURE 40189—-01 CUMMINS M11

DESCRIPTION

CAPSCREW,HEXHD,3/8—16NCX1-1/2

NUT,HEX HD,3/8-16

LOCKWASHER,SPLIT RING, 3/8
CAPSCREW,HEX HD,1/2-13 X 3,GR 8
LOCKWASHER,SPLIT RING, 1/2 ,LHT
CAPSCREW,HEX FLG,3/8-16X1.25

NUT,HEX HD,3/8-16,ZINC,LG FLG LK,
BUSHING,PIPE,1/2 X 1/4
U-BOLT,4IN,EXHAUST PIPE CLAMP
CLAMP,SADDLE 4IN EXHAUST PIPE
BRACKET,SUPPORT,LWR,RADIATOR TUBE
DECAL,COLD FILL,DEAERATION TANK
WASHER,FLAT,.531 X 2.250 X 11 GA

BRACKET ASSY,MTG,RADIATOR & CAC ASSY
CAPSCREW,HEX HD,3/8-16X1 1/8,G8
WASHER,FLAT,3/8 X 7/8 X 5/64

BRACE ASSY,RADIATOR AND CAC

NUT,HEX HD,1/2-20,GR 8,

WASHER,FLAT,.531 X 2.250 X 11 GA

ISOLATOR

BRACKET ASSY,MTG,RADIATOR BRACE,REAR
BRACKET ASSY,MTG,RADIATOR BRACE,FRONT
ANGLE,BRACE,RADIATOR

ANGLE, REINFORCEMENT, RADIATOR MTG BRACKETS
FAN ASSY,32.00 IN.,9 BLADE 3.50

— PAGE 56 —

REFER TO DIAGRAM
1995091 A

5

= S 2 LA NBARANAND 2 2 A D RUINN O © DS

Revision 1/99



Notes

- PAGE 57 -



1]
£l
2l
Sy
(1] ] 1
I %, 9 ¢
»9.0% G
£l
ri2e "
12 ££ J
e L
£e (14
oc [}
/ ec
f, 6 9
N\ !
~ LE
N\, g5
g 9
£6
9l
14°]
o
6c
L

£9

RN SHNY TW AN e ase e @
& A8 B6/RI/| ‘ai
M s 86/E1/1 ‘w0

6015661

£l

e

— PAGE 58 —




KEY PARTNO

1 2008852
2 2008860
3 1928043
4 1305861
5 1258599
6 1735893
7 1905678
8 1905348
9 1958909
10 1877851
11 0805184
12 0805176
13 1905488
14 1985498
15 1741024
16 1940022
17 2027571
18 1955426
19 1135706
20 1900281
21 0315200
22 1894799
23 1143866
24 1747997
25

1914001

1977008
26 1422179
27 1325430
28 1409093
29 1361468
30 2020659
31 1501097
32 0854406
33 2001188
34 2001410

Q4RE, WARE

ENGINE COOLING

FEATURE 40190-01, DD SERIES 60

DESCRIPTION

PIN,CLEVIS,1/2 DIA X 1 1/2 LG,
PIN,COTTER,3/32 X 1
RADIATOR,CAC & SHROUD ASSY
ISOLATOR,MOTOR MOUNT
CLAMP,SPRING LOADED,4.25 ID
HOSE,HUMP,REINF,4.00ID X 6.00LG
TUBE,CHARGE AIR COOLER TO INTAKE
TUBE,RADIATOR,UPPER
TUBE,CHARGE AIR COOLER TO TURBO
TUBE,RADIATOR,LOWER
SADDLE,2 1/2IN,S-250 STD,EXHAUST
U-BOLT,2 1/2,UB250 STD,EXHAUST
CLAMP,CONSTANT TORQUE,2 1/4 TO 3 1/8 DIA
HOSE, HUMP, RAD. 2.50X5.00
ELBOW,SILICONE,90 DEG.2.50 ID W/SPRING
SENDER,LOW COOLANT
CLAMPHOSE
BRACKET,CAC PIPE,TURBO TO CAC
ADAPTER,1012-12-165,37DEG,STEEL FLARE
HOSE ASSY,1.00 ID,37 DEG,FEMALE SWIVEL
ADAPTER,HTR,3/4 PIPE X 1 HOSE
CLAMP,CONSTANT TORQUE,13/16 TO 1-1/2 DIA
HOSE,HEATER,1 INCH ID,SILICONE
SENSOR,LOW COOLANT
TANK ASSEMBLY,DEAERATION

Q4RE

W4RE
SIGHT GLASS
CAP,RADIATOR,10 LB
ELBOW,BARBED INSERT,3/8 HOSE X 1/4 MPT
HOSE,SILICON,.37 ID
COCK,DRAIN
BRACKETATCH,BRAKE LINE TO FRAME
CAPSCREW,HEX HD,5/16-18 X 1,GR8
LOCKWASHER,SPLIT RING, 5/16,MED
NUT,HEX HD,5/16-18,YEL ZN DICH

— PAGE 59 -

REFER TO DIAGRAM
1995109

3

= OIN = =2 N2 N2 W= =t aaNON=NN

- A N) =k = D) = L o

Revision 1/99



KEY PARTNO

35 0803171
36 2001451
37 0882795
38 1003078
39 2001212
40 1339621
41 0543934
42 2027159
43 0815621
44 0819359
45 1917269
46 1784743
47 1306927
48 1946631
49 0854422
50 1078922
51 1986777
52 0959460
53 1306927
54 1894773
55 1986827
56 1986801
57 1986835
58 1042878
59 1757079
60 1078781
61 1225598
62 1900273
63 2023224
65 1743970
NI 1938265
Q4RE, W4RE

ENGINE COOLING
FEATURE 40190-01, DD SERIES 60

DESCRIPTION

CAPSCREW,HEXHD,3/8-16NCX1-1/2,GR8
NUT,HEX HD,3/8-16

LOCKWASHER,SPLIT RING, 3/8
CAPSCREW,HEX HD,1/2-13 X 3,GR 8,
LOCKWASHER,SPLIT RING, 1/2 ,LHT
CAPSCREW,HEX FLG,3/8-16X1.25

NUT,HEX HD,3/8-16,ZINC,LG FLG LK,
BUSHING,PIPE,1/2 X 1/4
U-BOLT,4IN,EXHAUST PIPE CLAMP
CLAMP,SADDLE,4IN EXHAUST PIPE
BRACKET,SUPPORT,LWR,RADIATOR TUBE
DECAL,COLD FILL,DEAERATION TANK
WASHER,FLAT,.531 X 2.250 X 11 GA

BRACKET ASSY,MTG,RADIATOR & CAC ASSY
CAPSCREW,HEX HD,3/8-16X1 1/8,G8
WASHER,FLAT,3/8 X 7/8 X 5/64

BRACE ASSY,RADIATOR AND CAC

NUT,HEX HD,1/2-20,GR 8

WASHER,FLAT,.531 X 2.250 X 11 GA,YE
ISOLATOR

BRACKET ASSY,MTG,RADIATOR BRACE,REAR
BRACKET ASSY,MTG,RADIATOR BRACE,FRONT
ANGLE,BRACE,RADIATOR
ADAPTER,848-FSO-16X16

ELBOW,SWIVEL NUT,90 DEG WITH 1/2 FPT
SENDER, WATER TEMP, 1/2 PIPE
CLAMP,LOOP,1.25

HOSE ASSY,1.00 ID,37 DEG,FEMALE SWIVELS
CONNECTOR,1/4 MPT X 1/4 TUBE,205183

FAN ASSY,32.00 IN.,9 BLADE 3.50

ANGLE, REINFORCEMENT, RADIATOR MOUNTING BRACKET

— PAGE 60 —

REFER TO DIAGRAM
1995109

5

= 2 S A NS A NS S A NNDRN AN SN0 S A a TN O O M

Revision 1/99



Notes

- PAGE 61 -



W1 o 18 16/22/5 ‘o

— PAGE 62 —



KEY PARTNO

NI

1934629
1910777

1910777
1888924
1160803
1160860
1160845
1160837
1160811

1160829
2027431
1889864
1313774

ZONOONWN =

DRIVE LINE
CUMMINS M11, DD SERIES 60

DESCRIPTION

DRIVESHAFT ASSEMBLY 1810 SERIES
Q4RE, B4RE
(FEATURE 40188-01, 40189-01) CUMMINS
(FEATURE 40190-01), DD SERIES 60
W4RE
(FEATURE 40190-02), 40 FT ONLY 247 WHEELBASE
(FEATURE 40190-02), 42 FT ONLY 259 WHEELBASE
KIT, 5-28 1x, JOURNAL & BEARING
YOKE, TUBE, 1810 SPICER
TUBING, 4.50 O.D. X .135 WALL
SHAFT, STUB, SLIP, 1810 SPICER
YOKE ASSY., SLIP, 1810 SPICER
SEAL, SLIP JOINT, 1810 SPICER
FITTING, GREASE, 5000, 1/8 MPT, STRAIGHT
CROSS & BEARING KIT, 1810 HALF ROUND YOKE
HOSE, .625 IS X .906 OD

B4RE, Q4RE, W4RE

— PAGE 63 -

REFER TO DIAGRAM
1889054 D

W = 4 et

©

Revision 1/99



j L1 °91°Gl

GIAMIEEN SLHDIN T ANVGNGO AGDS ¥I@ R Q)

6018v61

184

HO 48 L6/61/6 ‘ddv

MN A8 L6/61/6 ‘wa

1

ce

(/4

6l

I

6l

g2

-4

b
el

©

el

Ge‘ve

piEl

- PAGE 64 -



KEY PARTNO

1 2023539
2 2027191
3 1002898
4 0871954
5 2008282
6 1313840
7 0315200
8 2009504
9 1626431
10 1900745
" 2009082
12 0760249
13 2008050
14 1940014
15 0618512
16 2027159
17 1939990
18 1940006
19 1895069
20 1875491
21 0933879
22 1080316
23 1317783
24 1955491
25 0946533
NI 1952258
NI 1952266
NI 1816073
NI 1947852
NI 0002574
NI 1132034
NI 0998526
NI 1003052
NI 1972009
NI 1799303
NI 0009424
Q4RE

ENGINE TRIM

CUMMINS M11 FEATURE 40189-01

DESCRIPTION
BUSHING, PIPE, 1/2

NIPPLE, .375 CLOSE PIPE
COUPLING, 3/8 X 3/8

COCK, SHUTOFF

ELBOW, STREET, 45 DEG.
INSERT, BARBED, STRAIGHT

. ADAPTER, HTR, 3/4 PIPE X 1" HOSE

NIPPLE, PIPE, 3/4

VALVE, BALL, 3/4 W/ BUTTERFLY HANDLE
BUSHING, 3/4 MPT, 3/8 FPT.

BUSHING, PIPE, GALV, 3/4 X 1

ELBOW, STREET, 3/4, 90 DEG

BUSHING, BRASS, JK DR,

SENDER, OIL PRESSURE

BUSHING, PIPE, 1/2 X 1

BUSHING, PIPE, 1/2 X 1/4

SENDER, OIL TEMP,

SENDER, WATER TEMP.

ISOLATOR, MOTOR MOUNT, FRT
SPACER, 3.25 OD X 2.00 ID X .116 THICK
NUT, HEX HD, 3/4 —10

WASHER, FRONT ENGINE MTG.
CAPSCREW, HEX HD ,3/4-10 X 5,GR8
HEATER, ENGINE BLOCK, 1500 WATT
LOOM, CORRUGATED, BLACK

CABLE ASSY, ALT TO STARTER HOT
CABLE ASSY, ALT TO GROUND
ALTERNATOR, 200 AMP

BELT, ALTERNATOR

BRACKET, ALT ADJUSTMENT
CAPSCREW, HEX HEAD, M12-1.75 X 35 ( ALT BRACKET)
SPACER, .250X1.25

WASHER, FLAT, 15/32

BELT, AIR CONDITIONER

BELT, DRIVE

FILTER, OIL, ENGINE

- PAGE 65 —

REFER TO DIAGRAM

1848108 C

5

NPAMNMNONN = = W= 2 adDNWWNNDNDW

N
NS

e T S U Y NS U WU U U P QU (U G 4

Revision 1/99



KEY PARTNO

NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI

Q4RE

0809103
1054378
1112556
1659226
1801851
1801877
1811306
1954130
1780543
1786185
1939982
1939990
1940006
1940014
1972074
1972082
1008127
1743855
1801869
1957265
1866862
1875491
1895069
1957273

1743962 -

0002125
1799303
1972017

ENGINE TRIM
DD SERIES 60 FEATURE 40190-01

DESCRIPTION
SWITCH, MAGNETIC, STARTER
ALARMSTAT, HIGH TEMP, KYSOR
SWITCH, PRESSURE, FASCO, LOW OIL
SWITCH, QUICK START TEMP.
HEATER, ENG. BLOCK 1500 W.
THERMOSTAT, ENGINE BLOCK, HEATER
HARNESS, WIRING ,ENGINE, DDEC Il
HARNESS, WIRING, FUEL SENSORS
BREAKER, CIRCUIT,15A
CABLE ASSY, STARTER, SOL TO CHAS RL
SENDER, TRANSMISSION OIL TEMP.
SENDER, TRANSMISSION OIL, VDO
SENDER, WATER TEMPERATURE, VDO
SENDER, OIL PRESSURE, VDO
CABLE ASSY, 8 GA. STARTER RELAY
CABLE ASSY, 8 GA. STARTER SOL
ADAPTER ASSY, AIR COMPRESSOR INLET
ISOLATOR, MOTOR MOUNT
SHIELD, HEAT, ENGINE BLOCK
MOUNT ASSY, FLYWHEEL HOUSING
BRACKET ASSY, MTG, ENG/TRANS
SPACER, 3.25 OD X 2.00 ID X .116 THICK
ISOLATOR, MOTOR MOUNT, FRONT
MOUNT ASSY, FLYWHEEL HOUSING
ALTERNATOR ( CONTACT YOUR DETROIT DIESEL DEALER)
VOLTAGE REGULATOR
BELT, ALTERNATOR
BELT DRIVE
BELT, AIR CONDITIONER

- PAGE 66 —

N NN = = N = b b e el N) = b el d d ek

— ot ot

Revision 1/99



Notes

— PAGE 67 —



o .

A

1985431 | E

© SLLE 81D SO0V COPYNY. ALL RIGHTS REREBIVED

oR._1729/99 8Y_NW
APP. 1/29/99 BY P8 | per

— PAGE 68 —

AT

YRR\
D

40190-02(500 HP SERIES 60)




KE

<

(DO)NO)&-P-OJI\)—*'

PART NO
1789262
1856038
1951003
1515899
0016261
0002093
1977255
2009298
0993808
1421965
0850800
0803239
0850776
1421973
1895044
1570407
0559195
0826297
1107085
1990696
1885029
1569326
0543934

AIR INTAKE

CUMMINS M-11 FEATURE 40188-01 40189-01

DESCRIPTION
ELBOW, RUBBER, 6.00 ID X 5.00 ID 90 DEG S/R
CLAMP, SPRING LOADED, 6.50 ID
PIPE, AIR INTAKE, TURBO TO AIR CLNR
SPACER,.51 ID X .75 OD X .62 LONG
BRACKET ,MTG, AIR CLNR TO DAVENPORT
HOSE, RUBBER, STRAIGHT ,7 IN ID, 3.25 IN LONG
INDICATOR, AIR RESTRICTION, 25 IN
NIPPLE, BRASS, 1/8 CLOSE 3326 X 2
HOSE, HUMP, RUBBER,7 TO 5 1/2
CLAMP, SPRING LOADED, 7.50 ID
NUT, HEX HD, 1/2 -13
CAPSCREW
WASHER, FLAT
CLAMP, SPRING LOADED, 6.00 ID
AIR CLEANER ASSY
CLAMP, MTG, AIR CLEANER
CAPSCREW, HEX HD, 3/8-16X1
NUT, HEX HD, 3/8-16
WASHER, FLAT, 13/32
FITTING 90 DEG
BRACKET, MOUNTING CLAMP ( FEATURE 40190-01 ONLY )
U-BOLT ASSY, 6 IN ( FEATURE 40190-01 ONLY )
NUT, HEX HD. 3/8—16 ( FEATURE 40190-01 ONLY )

— PAGE 69 -

REFER TO DIAGRAM
188543 £

5

N2 =2 2 0 RADBMNA a2 0P WA = h

Revision 1/99



S

CRMET GANY T AN e ase e @

~INd -
1595861 & A8 96/6/) N

L

3ENL DVINI HIY
INIONT NO ¥3ZIWoLY Ol

(d3d)
A™NO 09 S31435

- PAGE 70 -



KEY PARTN
1 1789262
2 1856038
3 1867605
4 1515899
5 0016261
6 0002093
7 1990670
8 2009298
9 1843531
10 1421965
11 0850800
12 0803239
13 0850776
14
15 1895044
16 1570407
17 0559175
18 0826297
19 1007085
20 1990696
25 1885029
26 1569326
27 0543934

Q4RE

AIR INTAKE
DD SERIES 60 FEATURE 40190-01

DESCRIPTION
ELBOW RUBBER, 6.00 ID X 5.00 ID 90 DEG S/R
CLAMP, SPRING LOADED, 6.00 ID
PIPE, AIR INTAKE, TURBO TO AIR CLEANER WLWB
SPACER
BRACKET, MTG. AIR CLEANER
HOSE, RUBBER, STRAIGHT,7 IN ID, 3.25 IN LONG
INDICATOR, SERVICE, AIR CLEANER
NIPPLE, PIPE, 1/8 CLOSE, GALV PIPE
HOSE, HUMP, REDUCER, 7.00 TO 6.00
CLAMP, SPRING LOADED, 7.50 ID
NUT HEX
CAPSRCEW
WASHER, FLAT
CLAMP ( SEE KEY #2)
AIR CLEANER ASSY ,ECO-SM
CLAMP, MTG, AIR CLEANER
CAPSCREW, HEX HD
NUT, HEX HD, 3/8-16, ZINC, LG FLG LK
WASHER
FITTING, 90 DEG.
BRACKET, MTG, CLAMP
U-BOLT ASSY,, 6’
NUT, HEX HD 3/8-16

- PAGE 71 -

REFER TO DIAGRAM
1885843¢ £

N—L—l—lm.h.b'\)—l—tm.h,b@—k—l—&—xd—t[\)b—t'g

Revision 1/99



0016295 | D Ie
REV | W
HIE HRD

(© BLUE BIRD BOOY COMPANY.ALL RIGHTS RESERVED

OR. _1/29/99 BY NW
APP. 1/29/99 BY AB | rmr

r r \
3
[ I I
Q N
N §| @
| o g
o\ N
\ _

- PAGE 72 -



KEY PART NO

©CoONOOOTA WN =

15
16
17
18
19
20

21

22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37

*NOTE : CONTACT YOUR LOCAL THERMOKING DEALER FOR A/C SERVICE PARTS.

Q4RE

0016170
0016188
0016162
0015768
0015693
0016154
0015776
0016279
0016139
0016121
0016147
1799303
1969468

1969476
0002288
0015784
0016287
0015842
0016196
0015735

0015610 -

0015750

1132034

2003218
2001212
1134097
1536879
0803171
1092337
2001121
0654962
1344829
1448091
1414382
2023513
2001170
2001329
1494160
0004522

* AIR CONDITIONER MOUNTING
FEATURE 38102-01 W/40189 CUMMINS M11
OR W/40190 DD SERIES 60

DESCRIPTION

CYLINDER, AIR, 1.50 BORE X 8.50 STROKE
CLEVIS, ROD
MUFFLER, AIR PRESSURE EXHAUST,1/8 PORT
BRACKET, MTG, CYLINDER TO COMPRESSOR
BRACE, MTG, CYLINDER TO COMPRESSOR
VALVE, TOGGLE, 2-POSITION, 3-WAY, 3-POST
BRACKET, MTG, BELT TENSION CONTROL
PLATE, A/C COMP BELT TENSION CTRL PANEL
BRACKET, MTG, REGULATOR
REGULATOR, AIR, 0-125 PS|
GAUGE, AIR PRESSURE, 0-100 PSI, 1/4 CONNECTION
BELT
PULLEY, IDLER
BOLT, SHOULDER
(FEATURE 40189) CUMMINS M11
(FEATURE 40190) DD SERIES 60
BRACKET, MTG, DLER PULLEYS
PLATE, REINFORCEMENT, SUBFRAME, LOWER, RH
SUPPORT ASSY, MTG, THERMOKING TO FRAME
PILLOW BLOCK
BASE ASSY, PIVOT, MTG, CMPR,
BRACKET ASSY, MTG, CYLINDER TO ENG
(FEATURE 40189) CUMMINS M11
(FEATURE 40190) DD SERIES 60
CAPSCREW, HX HD, M12-1.75X35
(FEATURE 40189) CUMMINS M11
(FEATURE 40190) DD SERIES 60 (SUPPLIED W/ ENGINE )
GROMMET, RUBBER
LOCKWASHER, SPLIT RING, 1/2
WASHER, FLAT, 15/32 X 1 1/8 X 5/64
ELBOW, 90 DEG, SWIVEL, Q/D, 1/8 MPT X 1/4 TUBE
CAPSCREW, HEXHD, 3/8—-16NCX1-1/2, GR8
CAPSCREW, HEX HD, 1/4-20 X 2, GR 5
WASHER, FLAT, 5/16 X 3/4 X 5/64
TUBING, PLASTIC, 1/4 OD, BLACK
CONNECTOR, MALE, 1468X4
VALVE, CHECK, 1/4 X 1/4 MALE PT
CONNECTOR, MALE, 1468X4X4-Z, 25 MP X .25T
PLUG, PIPE,1/4
LOCKWASHER, SPLIT RING, 1/4
NUT, HEX HD, 1/4-20
RIVET, .12, CHERRY
ADJUSTMENT, SPINDLE 3/8-16 X5 3/4

- PAGE 73 -

REFER TO DIAGRAM
$16295

|o
2

[0 e N G G G G G G G G QT

AL N =2 a2 a DN

—

w

NAEANNLNLNOANW=WWN

Revision 1/99



HOY0J 40 d01 WOoYd Q3M3IA
71¥Y130 9NIX3ANI LSNYHX3

HOY0J
40 dY3H

RGN RUSIY TV Ao Acoe avie are Q)
AN IHd .
L=

M 18 66/v/1 ‘vo

084N1L WoHd

HOYOO 0 TM 301S1N0 0L
1535070 F0H NIWea HLIM TIYLSNI

£1veyel
6clll8]

— 74—



KEY

PART NO

0N O WN

o

11
12
13

14
15
16
17
18
19
26
27

Q4RE

1436138
1569334
2001394
1044650
0005859
1327428
0958504
2028363
1328632
0839027
1569326
1950997

1576651
0002635
1947845
1947092
0543934
1250851
1735976
1960269
0006534
0006431

EXHAUST SYSTEM, ROOF EXIT, CUMMINS M11
FEATURE 40189-01

DESCRIPTION

BRACKET, MUFFLER SUPPORT, ROOF EXIT EXH
ANGLE, MUFFLER SUPPORT, 6 IN EXH, ROOF EX
RIVNUT, NC, 1/4
CAPSCREW, HEX, FLANGE 1/4-20X7/8 STAINLESS W/PT.
MUFFLER, 6 IN INLET/OUTLET
ISOLATOR, RUBBER
WASHER, FLAT, 1 1/2 X 3/4 1/16 THK, NYLON
BOLT, HEX /816 X 1 1/4, GR 5, PHOS & OIL
WASHER, FLAT, .06 X .406 ID X 1.125 OD
NUT, HEX HD, 3/8-16,GR G
U-BOLT ASSY, 6 IN
PIPE, EXHAUST, FLEXPIPE TO MUFFLER, M11
TAILPIPE, EXHAUST ,6.00 O.D., CHR

(ENDING W/CSN F10020364)

(BEGINNING W/CSN F10020365)
CONNECTOR, FLEXIBLE EXHAUST, SS, 5.0ID-ID18” LG
PIPE, EXHAUST, TURBO TO FLEX PIPE, M11
NUT, HEX HD, 3/8-16
CLAMP, EXHAUST, WIDE BAND, 5 IN
CLAMP, V-BAND, 5 INCH
SHIELD, HEAT, EXHAUST PIPE, M11
U-BOLT 6.5IN. ZINC PLATED (BEGINNING W/CSN F10020365)

ANGLE, MUFFLER SUPPORT UPPER ROOF EXIT (BEG W/CSN F10020365)

—75—

REFER TO DIAGRAM
1885144

‘O
Lo 2

= 20D DOALANONON D

_ sl A A NO -

Revision 1/6/99



01
L
T
Nl\NP

HOV0J 40 dO01 WOHd4 a3M3IA
TY130 9NIX3ANI LSNYHX3

HOY0J

40 yvY3y

CIGN RUHIY TV A0 Acos avie are @)
AN THJ .
ﬁumv_!m.._:mm~ AN 48 66/¥/) “dav

MN i8 66/9/1 ‘¥a

084N1L Wodd

HOYOJ L0 T 301S1N0 Ol
153500 FI0H NIvd HLIM THLSNI

£1yevel
6cllLgl

— 76—



REFER TO DIAGRAM

1388141
EXHAUST SYSTEM, ROOF EXIT, DD SERIES 60
FEATURE 40190-01
KEY PART NO DESCRIPTION QTY
1 1436138 BRACKET, MUFFLER SUPPORT, ROOF EXIT EXH 4
2 1569334  ANGLE, MUFFLER SUPPORT, 6 IN EXH, ROOF EX 2
3 2001394 RIVNUT, NC, 1/4 12
4 1044650 CAPSCREW ,HEX, FLANGE 1/4-20X7/8 STAINLESS W/PT. 12
5 0005859  MUFFLER, 6 IN INLET/OUTLET 1
6 1327428 |ISOLATOR, RUBBER, LORD CB-1120-3 4
7 0958504 WASHER, FLAT, 1 1/2 X 3/4 1/16 THK, NYLON 8
8 2028363 BOLT, HEX 3/8-16X1 1/4, GR 5, PHOS & OIL 4
9 1328632 WASHER, FLAT, .06 X .406 ID X 1.125 OD 8
10 0839027 NUT ,HEXHD, 3/8-16, GR G 4
11 1569326 U-BOLT ASSY, 6 IN 2
12 0010819 PIPE, EXHAUST, FLEXPIPE TO MUFFLER 1
13 0002635 TAILPIPE, EXHAUST, 6.00 O.D., CHR,13" LG 1
14 1954825 CONNECTOR, FLEXIBLE, EXHAUST, 5 INCH ID, DOUBLE BALL JOINT 1
15 1867498 PIPE, EXHAUST, TURBO TO FLEXPIPE 1
18 0543934 NUT, HEXHD, 3/8-16 8
19 1660844 SADDLE, 5.00 IN 2
20 1660836 U-BOLT, 5.00 IN 2
21 1735976  CLAMP, V-BAND, 5 INCH 1
22 0993915 CLAMP, EXHAUST PIPE, 5 IN 1
23 1964816 BRACKET, EXHAUST SUPPORT 1
24 1964824 BRACKET, SUPT, TURBO PIPE BRACE 1
25 2023513 PLUG, PIPE 1/4 1
26 0006534 U-BOLT,6.5IN 1
27 0006431 ANGLE, MUFFLER SUPPORT UPPER ROOF EXIT 1
Q4RE

Revision 1/6/99
—77 -



le ee Ie

o[- [
‘! o] o [v] 1l e o
QN .E -E;
= ool S|
Le ]l 2] Lel o [4

® ) ) A ) C T 1T ]

6181219181 mmmel e

v 71vL3a

[ ki | RSN LUIBIY TV UA0 A8 e TR @)

& A8 66/E2/1 ‘dd¥

T 48 66/82/] ‘wa

&=

5% )

- PAGE 78 —



KEY PARTNO
1 1953371
2 1450956

NI 1334689
3 1320340
NI 2000073
4 0932012
NI 0659979
NI 2000784
5 1197136
NI 1268119
6 0553131
NI 2000826
NI 0659979
NI 2001451
7 1953165
8 4617627
NI 1334689
9
1981455
0002287
NI 1563816
10 1960756
11 1960764
12 1960772
13 1985183
NI 1653948
15 1953231
16 1953199
17 1953215
18 1953223
19 1953207
20 1746387
21 1859017
22 1868025
Q4RE

ELECTRICAL PANEL ASSY., FRONT, O/S ACCESS
FEATURE 40189-01, CUMMINS M11
(ENDING W/ CSN 10016909)

DESCRIPTION
PANEL, ELECTRICAL, O/S ACCESS, FRONT
MODULE, LOW COOLANT WARNING
SCREW, 10-32 x 3/8, F, PH1, PAN HEAD
RELAY, TIME DELAY, 60 SECOND
SCREW, 1/4-20 x 1, HEX HEAD
SOLENOID, 100-AMP
NUT, HEX, FLANGE SER, 1/4-20
SCREW, MACH, 1/4-20 x 1/2, PH1, TRUSS HEAD
SOLENOID, 75-AMP, BOSCH
SCREW, 1/4-20 x 1/2, PH1, PAN HEAD
TERMINAL, BATTERY CABLE, JUNCTION, NO. 10148
SCREW, MACH, 1/4-20 x 3/4, PH1, TRUSS HEAD
NUT, HEX, FLANGE SER, 1/4-20
NUT, HEX HEAD, 3/8-16
BASE, MTG, RELAY/FUSE BLK, 4 POSITION RCDA
MODULE, DAYTIME RUNNING LAMP
SCREW, 10-32 x 3/8, F, PH1, PAN HEAD
HARNESS, WIRING, ELECTRICAL PANEL, O/S ACCESS, FRONT

(ENDING W/ CSN 10003289)

(FROM CSN 10003290 TO CSN 10016909)
SCREW, 6-32 x 3/8, F, PH1, OVAL COUNTERSINK
CABLE ASSY., 100A SOLENOID
CABLE ASSY., 75A SOLENOID
CABLE ASSY., MASTER SOLENOID
CABLE ASSY., GROUND
TIE, CABLE, NYLON, PUSHMOUNT
FUSE, MINI, 30 AMP
FUSE, MINI, 25 AMP
FUSE, MINI, 20 AMP
FUSE, MINI, 15 AMP
FUSE, MINI, 10 AMP
RELAY, MICRO
RELAY
FLASHER, TURN/HAZARD WARNING

- PAGE 79 -

REFER TO DIAGRAM
QG278 &

> b

NWOOOoOWN

N

Revision 01/99



le ¢ée le

o-—l_ mo__ﬂ_ﬂ__
oon|lome

ofg=== | E====
61912191 51 —|dnms.] HES

v 71vL3a

E RGN RUSIN TW Ao Acce auie arm @

AN THd -
Qj po— e TR
T A8 66/E2/1 ‘wa

L

Ge (L 98¢ 9

=

o@y (@

(L Tel

B
\

— PAGE 80 -



e}
m
<

OZO‘IZZA(DZI\J—*,

NI
NI
NI

NI

NI
10
1
12
13
NI
15
16
17
18
19
20
21
22
23
NI
25
26
27
NI

Q4RE

PART NO

1953371
1450956
1334689

0932012
0659979
2000784
1197136
1268119
0553131
2000826
0659979
2001451
1953165
4617627
1334689
0002287
1563816
1960756
1960764
1960772
1985183
1653948
1953231
1953199
1953215
1953223
1953207
1746387
1868017
1868025
1891142
1696756
0015933
1780543
0016063
1922269

ELECTRICAL PANEL ASSY., FRONT, O/S ACCESS
FEATURE 40189-01, CUMMINS M11
(BEGINNING W/ CSN 10016910)

DESCRIPTION
PANEL, ELECTRICAL, O/S ACCESS, FRONT
MODULE, LOW COOLANT WARNING
SCREW, 10-32 x 3/8, F, PH1, PAN HEAD
NOT APPLICABLE
SOLENOID, 100-AMP
NUT, HEX, FLANGE SER, 1/4-20
SCREW, MACH, 1/4-20 x 1/2, PH1, TRUSS HEAD
SOLENOID, 75-AMP, BOSCH
SCREW, 1/4-20 x 1/2, PH1, PAN HEAD
TERMINAL, BATTERY CABLE, JUNCTION, NO 10148
SCREW, MACH, 1/4-20 x 3/4, PH1, TRUSS HEAD
NUT, HEX, FLANGE SER, 1/4-20
NUT, HEX HEAD, 3/8-16
BASE, MTG, RELAY/FUSE BLK, 4 POSITION
MODULE, DAYTIME RUNNING, LAMP
SCREW, 10-32 x 3/8, F, PH1, PAN HEAD

HARNESS, WIRING, ELECTRICAL PANEL, O/S ACCESS, FRONT, M11

SCREW, 6-32 x 3/8, F, PH1, OVAL COUNTERSINK

CABLE ASSY., 100A SOLENOID

CABLE ASSY., 75A SOLENOID

CABLE ASSY., MASTER SOLENOID

CABLE ASSY., GROUND

TIE, CABLE, NYLON, PUSHMOUNT

FUSE, MINI, 30 AMP

FUSE, MINI, 25 AMP

FUSE, MINI, 20 AMP

FUSE, MINI, 15 AMP

FUSE, MINI, 10 AMP

RELAY, MICRO

RELAY

FLASHER, TURN/HAZARD WARNING

COVER, ATO FUSE, RED, 630 SERIES, M/P

FUSE, AUTO, 30 AMP

HARNESS, WIRING, LIGHTS, L/CMPT, ELEC PANEL
BREAKER, CIRCUIT, 15A, HERMETIC SEAL, W/ MTG TABS
HARNESS, WIRING, ELECTRICAL SERVICE DOOR
DECAL, FRONT ELECTRICAL PANEL, O/S ACCESS, CUMMINS M11

- PAGE 81 -

REFER TO DIAGRAM
GO00R8N

N WO O WwMN EE R S\

N

Revision 01/99



08

le ¢ lIe

® . [ M v O
)] 2o l[v]
[] E 4
ofEs===| E===-
61612191 Si—BEE=.] HE===ig
v IvL3a

CMGEN LIHIN TW AMSI0 ACDR GMI8 3T 9

~IHd -
99c2000 | —— | ¥ 48 66/E2/ oy

T 48 66/52/1 ‘v

— PAGE 82 -



KEY PART NO
1 1953371
3 1320340

NI 2000073
4 0932012
NI 0659979
NI 2000784
5 1197136
NI 1268119
6 0553131
NI 2000826
NI 0659979
NI 2001451
7 1953165
8 4617627
NI 1334689
9
1985050
0002295
NI 1563816
10 1960756
11 1960764
12 1960772
13 1985183
NI 1653948
15 1953231
16 1953199
17 1953215
18 1953223
19 1953207
20 1746387
21 1868017
22 1868025
Q4RE

ELECTRICAL PANEL ASSY., FRONT, O/S ACCESS
FEATURE 40190-01, DETROIT DIESEL
(ENDING W/ CSN 10016909)

DESCRIPTION
PANEL, ELECTRIC, O/S ACCESS, FRONT
RELAY, TIME DELAY, 60 SECOND
SCREW, 1/4-20 x 1, D, HEX HEAD
SOLENOID, 100-AMP
NUT, HEX, FLANGE SER, 1/4-20
SCREW, MACH, 1/4-20 x 1/2, PH1, TRUSS HEAD
SOLENOID, 75-AMP
SCREW, 1/4-20 x 1/2, PH1, PAN HEAD
TERMINAL, BATTERY CABLE, JUNCTION, NO. 10148
SCREW, MACH, 1/4-20 x 3/4, PH1, TRUSS HEAD
NUT, HEX, FLANGE SER, 1/4-20
NUT, HEX HEAD, 3/8-16
BASE, MTG, RELAY/FUSE BLK , 4 POSITION
MODULE, DAYTIME RUNNING, LAMP
SCREW, 10-32 x 3/8, F, PH1, PAN HEAD
HARNESS, WIRING, ELECTRICAL PANEL, O/S ACCESS, FRONT

(ENDING W/ CSN 10003289)

(FROM CSN 10003290 TO CSN 10016909)
SCREW, 6-32 x 3/8, F, PH1, OVAL COUNTERSINK
CABLE ASSY., 100A SOLENOID
CABLE ASSY., 75A SOLENOID
CABLE ASSY., MASTER SOLENOID
CABLE ASSY., GROUND
TIE, CABLE, NYLON, PUSHMOUNT
FUSE, MINI, 30 AMP
FUSE, MINI, 25 AMP
FUSE, MINI, 20 AMP
FUSE, MINI, 15 AMP
FUSE, MINI, 10 AMP
RELAY, MICRO
RELAY
FLASHER, TURN/HAZARD WARNING

— PAGE 83 -

REFER TO DIAGRAM
QOGZR85 &

NWOoO o WwN b

N

12

Revision 01/99



le ¢ée le

@] « E. . v|l|l @

-nq_ sllallv
EEE E_n_s

) E F]
of=== | E===
61912191 g -2[@E== | BE===iq
v 1vi3a
ONER CRUSEN SUBIN TV A0 A8 auie 378 ()

& A9 66/E2/1 ‘dav

Br=E

T 48 66/E2/1 ‘wa

98 £ 9 UL

I

s 0l

14

04y

— PAGE 84 —



ray
m
<

Q4RE

PART NO
1953371
0932012
0659979
2000784
1197136
1268119
0553131
2000826
0659979
2001451
1953165
4617627
1334689
0002295
1563816
1960756
1960764
1960772
1985183
1653948
1953231
1953199
1953215
1953223
1953207
1746387
1868017
1868025
1891142
1696756
0015933
1780543
0016063
0000009

ELECTRICAL PANEL ASSY., FRONT, O/S ACCESS
FEATURE 40190-01, DETROIT DIESEL
(BEGINNING W/ CSN 10016910)

DESCRIPTION
PANEL, ELECTRICAL, FRONT, O/S ACCESS
SOLENOID, 100-AMP
NUT, HEX, FLANGE SER, 1/4-20
SCREW, MACH, 1/4-20 x 1/2, PH1, TRUSS HEAD
SOLENOID, 75-AMP, BOSCH
SCREW, 1/4-20 x 1/2, PH1, PAN HEAD
TERMINAL, BATTERY CABLE, JUNCTION, NO. 10148
SCREW, MACH, 1/4-20 x 3/4, PH1, TRUSS HEAD
NUT, HEX, FLANGE SER, 1/4-20
NUT, HEX HD, 3/8-16
BASE, MTG, RELAY/FUSE BLK, 4 POSITION
MODULE, DAYTIME RUNNING, LAMP
SCREW, 10-32 x 3/8, F, PH1, PAN HEAD
HARNESS, WIRING, ELECTRICAL PANEL, O/S ACCESS, FRONT
SCREW, 6-32 x 3/8, F, PH1, OVAL COUNTERSINK
CABLE ASSY., 100A SOLENOID
CABLE ASSY., 75A SOLENOID
CABLE ASSY., MASTER SOLENOID
CABLE ASSY., GROUND
TIE, CABLE, NYLON, PUSHMOUNT
FUSE, MINI, 30 AMP
FUSE, MINI, 25 AMP
FUSE, MINI, 20 AMP
FUSE, MINI, 15 AMP
FUSE, MINI, 10 AMP
RELAY, MICRO
RELAY
FLASHER, TURN/HAZARD WARNING
COVER, ATO FUSE, RED, 630 SERIES, M/P
FUSE, AUTO, 30 AMP
HARNESS, WIRING, LIGHTS, L/CMPT, E/PNL
BREAKER, CIRCUIT, 15A, HERMETIC SEAL, W/ MTG TABS
HARNESS, WIRING, ELEC SERVICE DOOR, E/PNL

DECAL, FRONT ELECTRICAL PANEL, O/S ACCESS, DETROIT DIESEL

— PAGE 85 -

REFER TO DIAGRAM
$003748

LS

NWOoO O WN

N

12

Revision 01/99



KEY PARTNO
NI 1954148
NI

1954155

0002311
NI 0527275
NI 1167808
NI 1277201
NI 1370048
NI 1446509
NI 1446517
NI 1446525
NI 1589530
NI 2000529
NI 2258630
NI 3928017
NI

1953363

0002378

0000880
NI 0563916
NI 1960186
NI 2001162
NI 2001253
NI 2193456
NI 3840618
NI 3909082
NI 1970938
NI 1970946
NI

1970953

0005744
NI 1970979
NI 0385484
NI 1280601
NI 1341700
NI 1518158
NI 1619980
NI 1653948
NI 1949510
NI 2004521
NI 3909090

Q4RE

ELECTRICAL COMMON PARTS
FEATURE 40189-01, CUMMINS M11

DESCRIPTION
HARNESS, WIRING, BODY, HB2
HARNESS, WIRING, FRONT CAP
(ENDING W/ CSN 10003289)
(BEGINNING W/ CSN 10003290)
SCREW, 10-16 X 3/8, AB
SCREW, 1/4-14 X 3/4, AB
THERMOSTAT, HEAT, SENSOR
LIGHT, STEPWELL, ENGINE COMPARTMENT
BRACKET, MTG., ENGINE COMPARTMENT
BRACKET, MTG., ENGINE COMPARTMENT, HEAT SENSOR
HARNESS, WIRING, ENGINE COMPARTMENT
SCREW, 1/4-14 X 3/4, AB
SCREW, 10-16 X 1/2, AB
CLAMP, CABLE, NYLON
SWITCH, MERCURY, METAL CASE
PANEL ASSY., ELEC, O/S ACS
(ENDING W/ CSN 10003289)
(FROM CSN 10003290 TO CSN 10016909)
(BEGINNING W/ CSN 10016910)
SCREW, 8-32 X 1/2, PH1, RD HD
SCREW, 10 X 1/2, AB, PH1, FLAT
LOCKWASHER, SPLIT RING
NUT, HEX HEAD, 8-32
SCREW, SM, PH, PN/HD, 10-24 X 3/8
SCREW, SM, PH, OVAL HEAD
LAMP, SHOCKMOUNT, 1203A-3
CABLE ASSY., BATTERY NEGATIVE
CABLE ASSY., BATTERY, POSITIVE
HARNESS, WIRING, REAR CAP
(ENDING W/ CSN 10003289)
(BEGINNING W/ CSN 10003290)
LIGHT ASSEMBLY, CLEARANCE, RED
BUSHING, NYLON
LIGHT, CLEARANCE, AMBER
LIGHT ASSEMBLY, PARKING, 570
NUT, HEX HEAD, 1/4-28, LOCKING
LIGHT ASSY., LICENSE PLATE
TIE, CABLE, NYLON PUSH MOUNT
HEADLAMP, RECTANGULAR, SINGLE
SCREW, 10-16 X 5/8, OVAL
SAFEGUARD CHROME

— PAGE 86 -

» WO

PO ONBANDOOOO

Revision 01/99



KEY PARTNO
NI 6044929
NI 6047229
NI 6073613
NI 6074280
NI 6074298
NI 6074306
NI 1960350
NI 1960368
NI 1218486
NI 1073311
NI 1124411
NI 1147974
NI 1334689
NI 1356435
NI 1861806
NI 2004604
NI 3758455
NI 3959079
NI 6046049
NI 0984922
NI 1048479
NI 1048495

Q4RE

ELECTRICAL COMMON PARTS
FEATURE 40189-01, CUMMINS M11

DESCRIPTION
LIGHT, FLOOD, HALOGEN, RAY-LINE
SCREW, MACH, FLAT HEAD, 10-32 X 3
PLATE ASSY., MOUNTING, DOCKING LIGHT
TAIL LIGHT, HELLA, TURN
TAIL LIGHT, HELLA, BACKUP
GASKET, TAIL LIGHT, HELLA
LABEL SET, SIDE DIR
LABEL SET, LANDING LIGHT
TUBING, HEAT SHRINK, SEALING
NUT, PANEL, HEX HEAD, 1/2-20
SWITCH, ADJUSTABLE, DPST
TERMINAL BLOCK, MODULAR
SCREW, 10-32 X 3/8
SCREW, 8-32 X 1/4
SWITCH, KEYED, ELECTRIC O/O DOOR
BOOT, RUBBER, IGNITION SWITCH
SCREW, SM, PH, ROUND HEAD
LIGHT, DRIVING, HELLA, CLEAR
BREAKER, 15 AMP, MANUAL RESET
TERMINAL, SPADE, NO. 10, 14-16 GAUGE
END, STOP TERMINAL BLOCK
TRACK, TERMINAL

— PAGE 87 —

Revision 01/99



KEY PART NO
NI 1954148
NI

1954155

0002311
NI 0527275
NI 1167808
NI 1277201
NI 1370048
NI 1446509
NI 1446517
NI 1446525
NI 1589530
NI 2000529
NI 2258630
NI 3928017
NI

1968999

0002386

0003719
NI 0563916
NI 1960186
NI 2001162
NI 2001253
NI 2193456
NI 3809639
NI 3840618
NI 3909082
NI 1970938
NI 1970946
NI

1970953

0005744
NI 1970979
NI 0385484
NI 1280601
NI 1341700
NI 1518158
NI 1619980
NI 1949510
NI 2004521
NI 3909090

Q4RE

ELECTRICAL COMMON PARTS

FEATURE 40190-01, DETROIT DIESEL

DESCRIPTION
HARNESS, WIRING, BODY, HB2
HARNESS, WIRING, FRONT CAP
(ENDING W/ CSN 10003289)
(BEGINNING W/ CSN 10003290)
SCREW, 10-16 X 3/8, AB
SCREW, 1/4-14 X 3/4, AB
THERMOSTAT, HEAT, SENSOR
LIGHT, STEPWELL, ENGINE COMPARTMENT
BRACKET, MTG., ENGINE COMPARTMENT
BRACKET, MTG., ENGINE COMPARTMENT, HEAT SENSOR
HARNESS, WIRING, ENGINE COMPARTMENT
SCREW, 1/4-14 X 3/4, AB
SCREW, 10-16 X 1/2, AB
CLAMP, CABLE, NYLON
SWITCH, MERCURY, METAL CASE
PANEL ASSY., ELEC, O/S ACS, FRONT
(ENDING W/ CSN 10003289)
(FROM CSN 10003290 TO CSN 10016909)
(BEGINNING W/ CSN 10016910)
SCREW, 8-32 X 1/2, PH1, RD HD
SCREW, 10 X 1/2, AB, PH1, FLAT
LOCKWASHER, SPLIT RING
NUT, HEX HEAD, 8-32
SCREW, SM, PH, PN/HD, 10-24 X 3/8
SEALANT, SIKAFLEX 221
SCREW, SM, PH, OVAL HEAD
LAMP, SHOCKMOUNT, 1203A-3
CABLE ASSY., BATTERY NEGATIVE
CABLE ASSY., BATTERY, POSITIVE
HARNESS, WIRING, REAR CAP
(ENDING W/ CSN 10003289)
(BEGINNING W/ CSN 10003290)
LIGHT ASSY., CLEARANCE, RED
BUSHING, NYLON
LIGHT, CLEARANCE, AMBER
LIGHT ASSY., PARKING, 570
NUT, HEX HEAD, 1/4-28, LOCKING
LIGHT ASSY., LICENSE PLATE
HEADLAMP, RECTANGULAR, SINGLE
SCREW, 10-16 X 5/8, OVAL
SAFEGUARD CHROME

— PAGE 88 —

-Jsoo%ooovc»c»o

A OBRANBANDOOO

Revision 01/99



KEY PARTNO
NI 6044929
NI 6047229
NI 6073613
NI 6074280
NI 6074298
NI 6074306
NI 1960350
NI 1960368
NI 1218486
NI

1985050

0002295
NI 1073311
NI 1124411
NI 1147974
NI 1334689
NI 1356435
NI 1861806
NI 2004604
NI 3758455
NI 3959079
NI 6046049
NI 1048479
NI 1048495

Q4RE

ELECTRICAL COMMON PARTS
FEATURE 40190-01, DETROIT DIESEL

DESCRIPTION

LIGHT, FLOOD, HALOGEN, RAY-LINE
SCREW, MACH, FLAT HEAD, 10-32 X 3
PLATE ASSY., MOUNTING, DOCKING LIGHT
TAIL LIGHT, HELLA, TURN
TAIL LIGHT, HELLA, BACKUP
GASKET, TAIL LIGHT, HELLA
LABEL SET, SIDE DIR
LABEL SET, LANDING LIGHT
TUBING, HEAT SHRINK, SEALING
HARNESS, WIRING, ELECTRIC PANEL

(ENDING W/ CSN F10003289)

(BEGINNING W/ CSN F10003290)
NUT, PANEL, HEX HEAD, 1/2-20
SWITCH, ADJUSTABLE, DPST
TERMINAL BLOCK, MODULAR
SCREW, 10-32 X 3/8
SCREW, 8-32 X 1/4
SWITCH, KEYED, ELECTRIC 0/O DOOR
BOOT, RUBBER, IGNITION SWITCH
SCREW, SM, PH, ROUND HEAD
LIGHT, DRIVING, HELLA, CLEAR
BREAKER, 15 AMP, MANUAL RESET
END, STOP TERMINAL BLOCK
TRACK, TERMINAL

— PAGE 89 —

Revision 01/99



Notes

— PAGE 90 -



KEY PARTNO

Q4RE

3866266
3866258
6046049
3866712
3866753
1077718
3866274
3802949
2007409

FRONT LOAD CENTER COMPONENTS
FEATURE 40189, 40190

DESCRIPTION
BREAKER, CIRCUIT, 30 AMP, 12 VDC
BREAKER, CIRCUIT, 15 AMP, 12 VDC
BREAKER, 15 AMP, MANUAL RESET, 12 VDC
FUSE, 10 AMP
FUSE, 5 AMP
RELAY, BOSCH, 0-332-204-161, 30 AMP
BLADE, FUSE, POWER BLOCK
DIODE, IN5400, 3 AMP
TERMINAL, BUTT CONNECTOR, 14-16 GA., INSULATED

- PAGE 91 -

REFER TO DIAGRAMS
0005355 D, 0005363 D

Revision 01/99



- PAGE 92 -

GG RUSIN TV A0 Acos aile are Q)

T ;
5190000 | 2= | BY_48_66/52/1 o
T 18 66/52/1 %




KEY PART NO
1 1984392
2 1984368
NI 1703073
NI 2001162
NI 2001253
3 1048479
NI 1048495
NI 1147974
NI 1356435
NI 2004521
4 0000182
5 0000190
6 0000208
7 1124411
NI 1073311
8 1510775
9 0016071
10 0000216
Q4RE

ENTRANCE DOOR ELECTRICAL CONTROL PANEL

DESCRIPTION
PLATE ASSY., BASE, AIR CYLINDER, ENTRANCE DOOR
VALVE IN-LINE, SOL/SOL
SCREW, 8-32 x 2—-1/4, PH1, PAN HEAD
LOCKWASHER, SPLIT RING, 3/16
NUT, HEX HEAD, 8-32
END, STOP TERMINAL BLOCK
TRACK, TERMINAL, AMP 1-601806—1
TERMINAL BLOCK, MODULAR, W/O SCREW
SCREW, 8-32 x 1/4, PH1, PAN HEAD
SCREW, 10-16 x 5/8, B, PH1, OVAL COUNTERSINK
WIRE ASSY., AIR SOLENOID, POWER, MOMENTARY, YELLOW
WIRE ASSY., AIR SOLENOID, POWER, MOMENTARY, RED
WIRE ASSY., AIR SOLENOID, GROUND, WHITE
SWITCH, ADJUSTABLE, DPST
NUT, HEX, PANEL, 1/2-20 x 1/8
LOOM, CORRUGATED, BLACK NYLON, 1/4 ID
HARNESS, WIRING, ELECTRICAL SERVICE DOOR, FRONT CAP
HARNESS, WIRING, KEYED SWITCH, ELECTRICAL SERVICE DOOR

— PAGE 93 -

REFER TO DIAGRAM
GOOGET3

Ao

-
OO

Revision 01/99



KEY PARTNO

Q4RE

1970946
1970938
0001279
1901503
1906429
0553131
1053867
1964634
0885236
2001055
2001444
1979616
1988385
1988393
1988401

BATTERY CABLES/ BATTERY COMPARTMENT

DESCRIPTION
CABLE ASSY., BATTERY, POSITIVE
CABLE ASSY., BATTERY, NEGATIVE
CABLE ASSY., 6 GA., HOT, AUX HOT
ANGLE, BATTERY CLAMPING, UNFINISHED 23.56
ANGLE, BATTERY CLAMPING, FINISHED, 23.56
TERMINAL, BATTERY CABLE JUNCTION
BOOT, TERMINAL
TRAY, BATTERY, 3-GROUP 31 BATTERY, E-COAT
BOLT, BATTERY TIE DOWN
WASHER, FLAT, 11/32 x 1 1/4 x 5/32
NUT, WING, 5/16-18
CHANNEL, MTG, TRAY, BATTERY
PAN, CLOSEOQUT, BATTERY TRAY, LOWER, REAR
PAN, CLOSEOUT, BATTERY TRAY, LOWER, FRONT

BRACKET, MTG, PAN, CLOSEOUT, BATTERY, LOWER, REAR

— PAGE 94 -

Revision 01/99



Notes

— PAGE 95 -



AN T8 -
0_|< 0800000 | — | B 48 66722/ “dov
T 48 66/22/1 ‘va

&N al

e

— PAGE 96 -

=

MG SUBIN T'AAD0 A0S aiie ZTe )




REFER TO DIAGRAM

BATTERY POWER DISTRIBUTION — ENGINE COMPARTMENT

KEY PARTNO DESCRIPTION
1 0553131 TERMINAL, BATTERY CABLE JUNCTION
0659979  NUT, HEX, FLANGE SER, 1/4-20
2000826 SCREW, MACH, 1/4—20 x 3/4, PH1, TRUSS HEAD
0882795 LOCKWASHER, SPLIT RING, 3/8
2001451  NUT, HEX HEAD, 3/8-16
2 1864404 HOLDER, FUSE, MEGA
0977132  CAPSCREW, HEX HEAD, 1/4—20 x 3/4
1465947  NUT, HEX HEAD, 1/4-20, LK, NYLON INSERT
3 1864404 HOLDER, FUSE, MEGA
0666727 CAPSCREW, HEX HEAD, 1/4-28 x 5/8
2001170 LOCKWASHER, SPLIT RING, 1/4
2001402  NUT, HEX HEAD, 1/4-28
4 1864362 FUSE, MEGA, 200 AMP
5 1779446 RELAY, SPDT, 30A/20A, 12V, W/ BRACKET
1268119  SCREW, 1/4-20 x 1/2, F, PH1, PAN HEAD
6 0809103 SWITCH, MAGNETIC, STARTER
2000057 CAPSCREW, HEX HEAD, 1/4-20 x 1
2001253  NUT, HEX HEAD, 8-32
0962761 LOCKWASHER, SPLIT RING, 1/4
7 1278316 TRIM, VINYL, BROWN, DOUBLE LIP
8 3785284 CABLE ASSY,, 4/0
9 DOES NOT APPLY TO THE Q4RE (LTC40). IT ONLY APPLIES TO THE W4RE.
10 0001030 CABLE ASSY,, 2/0
11 CABLE ASSY., FUSE TO RELAY
0001047 W/ SLIDEOUT
1934470 W/O SLIDEOUT
12 0001041 CABLE ASSY,, 2/0, HOT
13 CABLE, STARTER
1952274 (FEATURE 40189-01)
0001300 (FEATURE 40190-01)
14 1972082 CABLE ASSY., 8 GA., STARTER SOLENOID
15 1574250 WIRE ASSY., 6 GA.
16 1972074 CABLE ASSY., 8 GA., STARTER RELAY
17 0001279 CABLE ASSY., 6 GA., HOT
18 1980945 CABLE ASSY., POWER FEED TO MEGAFUSE
19 0001278 CABLE ASSY., 2/0, HOT
Q4RE

- PAGE 97 -

COGHIZ0 A

QTY

9 IN.

Revision 01/99



© 1 & v covan.aL RS EENE




KEY PARTNO
1 0984930
2 2007441
3 0765826
4 0984955
5 2007474
6 1353655
7 0765834
8 2007433
9 0765859
10 1404383
" 0803361
12 1898006
13 1901131
14 1353648
15 1353630

TERMINALS

DESCRIPTION
TERMINAL, EYELET, NO. 8, 10-12 GAUGE
TERMINAL, EYELET, NO. 10, 10-12 GAUGE
TERMINAL, EYELET, 1/4, 10-12 GAUGE
TERMINAL, EYELET, 5/16, 10-12 GAUGE
TERMINAL, EYELET, 3/8, 10-12 GAUGE
TERMINAL, EYELET, 1/2, 10-12 GAUGE
TERMINAL, EYELET, NO. 8, 14-16 GAUGE
TERMINAL, EYELET, NO. 10, 14-16 GAUGE
TERMINAL, EYELET, 1/4, 14-16 GAUGE
TERMINAL, EYELET, 5/16, 14-16 GAUGE
TERMINAL, EYELET, 3/8, 14-16 GAUGE
TERMINAL, EYELET, #8, 22-18, GAUGE
TERMINAL, EYELET, #10, 22-16 GAUGE
TERMINAL, EYELET, NO. 10, 18-20 GAUGE
TERMINAL, EYELET, 3/8, 18-20 GAUGE

REFER TO DIAGRAM
1431942

QTY

AAFE, AARE, A3FE, A3RE, B1VC, B4RE, C1FE, CSFE, CSRE, DRFL, DRRE, GMCV, GPWB, MBWB,

Q4RE, QBEV, QBRE, SBCV, T2RE, TCEV, TCFE, TCRE, TSFE, VCTA, W4RE

—-99 —

Revision E6



R 22BN ey | v
WP.2/23/% B G| .

i O

© 2uE 80 HoY coPner. AL IGHS EE

10 1 12

16 17 18

22

-100 —



REFER TO DIAGRAM
1431688 ¥

TERMINALS

PART NO DESCRIPTION QTY
0527655 TERMINAL, SLIDE, 1/4, 10 GAUGE

1063296 TERMINAL, SLIDE, 1/4, 14-16 GAUGE

1203066 TERMINAL, SLIDE, 3/16, 14-16 GAUGE

2007417 TERMINAL, SLIDE, 1/4, 14-16 GAUGE

1631621 TERMINAL, SLIDE, 1/4, 14-16 GAUGE

1588607 TERMINAL, SLIDE, 1/4, 18-20 GAUGE

1998343 TERMINAL, SLIDE, 3/16, 22-18 GAUGE

1837756  TERMINAL, SLIDE, 3/16, 18-22 GAUGE

1930122 TERMINAL, SLIDE, 1/4, 18-22 GAUGE

1975275 TERMINAL, SLIDE, 3/16, 14—16 GAUGE

0527648 TERMINAL, BLADE, 1/4, 14-16 GAUGE

1055391 TERMINAL, BLADE, 1/4, 10-12 GAUGE

0522961 TERMINAL, BUTT CONNECTOR, 10-12 GAUGE

2007409 TERMINAL, BUTT CONNECTOR, 14-16 GAUGE

1596196 TERMINAL, BUTT CONNECTOR, STEP DOWN, 16-22/14-16 AMP
1596220 TERMINAL, BUTT CONNECTOR, STEP-DOWN, 16-22/14-16 AMP
1594845 TERMINAL, BUTT CONNECTOR, 16-22, INSULATED

2079101  TERMINAL, BUTT CONNECTOR, 14-16 GAUGE, INSULATED
1952282 TERMINAL, BUTT CONNECTOR, STEP-DOWN, 10-12/14-16, AMP
0765875 TERMINAL, SPADE, NO. 8, 14-16 GAUGE, INSULATED

0984922  TERMINAL, SPADE, NO. 10, 14-16 GAUGE, INSULATED

1055383 TERMINAL, SPADE, NO. 8, 1012 GAUGE, INSULATED

A
N2B3EIsaranIdeevonsen

AAFE, AARE, A3FE, A3RE, B1VC, B4RE, C1FE, CSFE, CSRE, DRFL, DRRE, GMCV, GPWB, MBWB,
Q4RE, QBEV, QBRE, SBCV, T2RE, TCEV, TCFE, TCRE, TSFE, VCTA, W4RE

Revision E6
-101 -



1965185 j
FRT REY

© wx 39w any covaw. AL AR WD

OR. 12/17/97 BY
PP, 12/17/97 BY

-102 -



KEY PART NO

NI

CoNoOOAWNDZ

10

12
13
14
15
16
17

18
19
20
21
22
23
24
25
26
28
29
30
31
32
33
34
35
36
37
38
39
40

1939115
1939131

1990605
1990613
1964428
0800730
0961664
1964477
1039395
1045087
1149251

1964485
1158906
1158914
1158955
1159797
1160548
1226588
1278027
1278035
1278043

1964642
1975549
1286673
1964840
1965177
1503705
1503713
1636950
1636968
1866896
1904135
1920230
1920248
1922798
1928050
1928068
1928076
1928084
1932821
1932839
1943752
1946607
1946615
1948819

Q4RE-I

CHASSIS FRAME

REFER TO DIAGRAM
1865185

FEATURE 40189-01 40190-01 CUMMINS M11, DD SERIES 60

(ENDING W/CSN 10000304)

DESCRIPTION
BUMPER ASSY.

FRONT

REAR
BRACE, BUMPER, REAR

RIGHT HAND

LEFT HAND }

BRACKET, MTG, BUMPER, REAR

PLATE, CHASSIS SERVICE NUMBER
GUSSET,FRONT SUSP, REAR C/MBR,LH
CROSSMEMBER, SUPT, STEPWELL,FRONT
PLATE,CERTIF, W/INTERMEDIATE AXLE

PLATE, AXLE RECORD,TAG AXLE

CROSSMEMBER, DRV AXLE SUSP, FRT
CROSSMEMBER, SUPT, STEPWELL, REAR
GUSSET, DRV AXLE SUSP,FRT C/MBR, RH
GUSSET, DRV AXLE SUSP,FRT C/MBR, LH
SPACER,REAR SUSP,FRT C/MBR,RIDWL 5/16
SPACER, TAG AXLE SUSP, FRONT CROSSMEMBER, 5/16
GUSSET, DRV AXLE SUSP,REAR C/MBR

SPACER, REAR SUSP,REAR C/MBR, RIDWL
GUSSET, FRONT SUSP, REAR C/MBR, LH, W/RIDWL
CROSSMEMBER, FRONT SUSP, REAR
CROSSMEMBER, FRONT, SUBFRAME, RR
CROSSMEMBER ASSY, MTG

CUMMINS M11 ( FEATURE 40189-01)

DD SERIES 60 ( FEATURE 40190-01 )
CROSSMEMBER, REAR, SUBFRAME
SUBFRAME SET, FRONT
LAYOUT, FRAME/SUBFRAME MODIFICATIONS
GUSSET ASSY, FRT SUSP, FRT C/M, RH
GUSSET ASSY, FRT SUSP, FRT C/M, LH
PIN,FLG HEAD, HUCKSPIN,.50X2.60
COLLAR, HUCKSPIN, .50
BRACKET,ATCH,SUB-FRAME, UPPER TO LOWER
CROSSMEMBER ASSY,DRIVE AXLE
BRACKET ASSY, MTG,SUB-FRM, RR, LWR, LH
BRACKET ASSY ,MTG,SUB-FRM, RR, LWR, RH
GUSSET, TAG AXLE SUSP, FRONT C/MBR
FRAME RAIL SET, 247 WB
CROSSMEMBER, 3.00 X 6.25 X 35.44
CROSSMEMBER, 3.00 X 9.00 X 35.44
CROSSMEMBER ASSEMBLY
OUTRIGGER, FRONT STRUCTURE, RIGHT HAND
OUTRIGGER, FRONT STRUCTURE, LEFT HAND
CHANNEL,SIDE, C/MBR,FRT ENG MTG
SUBFRAME SET ,REAR, LOWER
SUBFRAME SET, REAR, UPPER
ANGLE, REINFORCEMENT, TOW EYE

-103 -

Q)Z_L_A._A -

N =22 caaaZ2Za

— )

[\)_;_;N_;_.;No)(\)_gm..n_;_nmgo_n_nz—‘_n_a_s_n_x_n_‘_;
(@)

Revision E6



KEY PARTNO
41 1951276
42
1951284
1867399
43 1951292
44
1951334
1875327
45 1951359
46 1951417
47 1954551
Q4RE-|

REFER TO DIAGRAM

CHASSIS FRAME
FEATURE 40189-01 4019001 CUMMINS M11, DD SERIES 60
(END W/CSN 10000304)

DESCRIPTION

CHANNEL, SIDE, TRANSMISSION MTG, RH (CUMMINS M11)
BRACE ASSY, TRAILER HITCH, LH

CUMMINS M11 LH

DD SERIES 60 RH & LH
BRACE ASSY, TRAILER HITCH, RH
CROSSMEMBER ASSY, FRONT ENGINE MTG

CUMMINS M11

DD SERIES 60
CHANNEL, SIDE, TRANSMISSION MTG,LH,M11
CROSSMEMBER ASSY, FRONT
CROSSMEMBER, FRONT SUSPENSION, FRONT

—-104 -

1968185

—_ e - —L[\)—L-—l—hj

Revision E6



Notes

- 105 -



- 106 -



KEY PART NO

NI
2
3
NI
NI
6
7
8
9
10

1

12
16
17
18
19
20
21

22
23

24

25
26
27
28
29
30

31
32

33
34
35

Q4RE

0800730
1983071
1964477
1039395
1045087
0002113
1964485
0002147
0002105

1964642
0016238
0016246
1286673
0002097
1866896
1920230
1920248
1928050
1928068
1928076
1928084

1932821
1997360

1932839
1997352
1943752
1946607
1983089
1948819
1951276

1951284
1867399
1951292

1951334
1875327
1951359
1951417
0002121

CHASSIS FRAME

FEATURE 40189, 40190 CUMMINS M11, DD SERIES 60

(BEG W/CSN 10000305)
DESCRIPTION

PLATE, CHASSIS SERVICE NUMBER
KIT, AIR SUSP,DRV/FXD TG
CROSSMEMBER, SUPT,STEPWELL, FRONT
PLATE, CERTIF, W/INTERMEDIATE AXLE
PLATE, AXLE RECORD, TAG AXLE
CROSSMEMBER, FRONT SUBFRAME, FRONT
CROSSMEMBER, SUPT, STEPWELL, REAR
SPACER,FRONT SUSPENSION
CROSSMEMBER, FRONT SUBFRAME,REAR
CROSSMEMBER ASSY \MTG

(ENDING W/CSN 10001374)

(BEG W/CSN 10001375) ,CUMMINS M11

(BEG W/CSN 10001375) , DD SERIES 60
CROSSMEMBER,REAR,SUBFRAME,10.12 FRAME
SUBFRAME SET,FRONT
BRACKET, ATCH, SUB-FRAME, UPPER TO LOWER
BRACKET ASSY,MTG,SUB-FRM,RR, LWR, LH
BRACKET ASSY,MTG,SUB-FRM,RR, LWR, RH
FRAME RAIL SET,247 WB
CROSSMEMBER, 3.00 X 6.25 X 35.44
CROSSMEMBER, 3.00 X 9.00 X 35.44
CROSSMEMBER ASSEMBLY,8.56 X 15.00 X 35.44
OUTRIGGER, FRONT STRUCTURE RH

(ENDING W/CSN 100004880)

(BEG W/CSN 100004881)
OUTRIGGER, FRONT STRUCTURE

(ENDING W/CSN 100004880)

(BEG W/CSN 100004881)
CHANNEL, SIDE, C/MBR,FRT ENG MTG
SUBFRAME SET ,REAR, LOWER
SUBFRAME SET ,REAR, UPPER
ANGLE, REINFORCEMENT, TOW EYE

CHANNEL,SIDE, TRANSMISSION MTG, RH (M11 ONLY)

BRACE ASSY, TRAILER HITCH

CUMN M11 ONLY FEATURE 40189-01

DD SERIES 60 ONLY FEATURE 40190-01
BRACE ASSY, TRAILER HITCH, RH (M11 ONLY)
CROSSMEMBER ASSY,FRONT ENGINE MTG,

CUMN M11 ONLY FEATURE 40189-01

DD SERIES 60 ONLY FEATURE 40190-01

CHANNEL,SIDE, TRANSMISSION MTG ,LH, (M11 ONLY) FEATURE 40190-01

CROSSMEMBER ASSY,FRONT
CROSSMEMBER, FRONT SUBFRAME, MIDDLE

-107 -

REFER TO DIAGRAM
188282 8
PAGE 1 QF 2

REF

. N) = =k ko NN =

NON =

SN = A N) =

AN -

—t d e d d

Revision 1/99



© SLE 51RD S00Y COPWNY. ALL RIGHTS REEVED




KEY PARTNO

Ni
NI

GO W=

o NO®

10
11

12
13
14

Q4RE

1939115
8315236
1258680
1258698
1955954
1955962

1955970
0000535
1971654
1971662

1971670
0000483
1975481
1975499
1998236
1998244
0000484
0000536

FRONT BUMPER

DESCRIPTION

BUMPER, FRONT
EXTRUSION, MOULDED RUBBER

HOOK, TOW, LH, PAINTED

HOOK, TOW, RH, PAINTED
BRACKET,MTG,BUMPER BRK TO SUBFRAME,FRT
CHANNEL,MTG,FRONT BUMPER BRACKET
BRACKETMTG,BUMPER,FRONT,LH

( ENDING W/CSN 10010044 )

( BEG W/CSN 10010045 )
CROSSMEMBER,BUMPER BRACE,FRONT
CHANNEL,MTG,FRONT,BUMPER BRACKET,RH
BRACKET,MTG,BUMPER,FRONT,RH

( ENDING W/CSN 10010044 )

( BEG W/CSN 10010045 )

BRACKET ASSY,BRACE,BUMPER,FRONT.LH
BRACKET ASSY,BRACE,BUMPER,FRONT,RH
BRACE ASSY,BUMPER,OUTER,FRONT
BRACE ASSY,BUMPER,INNER,FRONT

BRACKET, MTG., BUMPER, FRT, RH ( BEG W/ CSN 10010045 )
BRACKET, MTG., BUMPER, FRT, LH ( BEG W/ CSN 10010045 )

-109 -

REFER TO DIAGRAM
1988821

[E NES W W §

[N G | O [ G G Gy

Revision 5/3/98



KEY PARTNO

NI

Q4RE

1964428
1939131
8315236

1990605
0000614

1990613
0000615

* BUMPER, REAR
DESCRIPTION

BRACKET ,MTG, BUMPER, REAR
BUMPER ASSY, REAR
EXTRUSION, RUBBER MOULDING
BRACE, BUMPER, REAR, RH

( ENDING W/CSN 10010044 )

( BEG W/CSN 10010045 )
BRACE, BUMPER, REAR, LH

( ENDING W/CSN 10010044 )

( BEG W/CSN 10010045 )

* NOTE REF BOM FOR TEXT 2966836.

-110-

REFER TO DIAGRAM

Revision 1/99



Notes

—111 -



1912781 | €

© SLE 5I70 BIDY COPWNY.ALL RIGHTS RESERVED

DR. 1/5/99 BY NY
APP. 1/5/99 BY MT | pr

- PAGE 112 -



R
m
©CONO DA WON =<

-t:-J:-ﬁ-hhAhmwmwwwwwmmmwwmm_s_;_;_‘_;_._n
[ )7 ¢)] WN 2000 RrRONLOOCODOODARARWOUNODADNWN-=O

NI
NI
NI
NI

PART NO

1943232
2027241
1912724
1797828
1944107
2008274
2026672
1912765
1313774
1153600
1912732
0803239
1003045
0850800
1705771
1947688
0803213
1078922
0826297
2007649
1912831
1912856
1950856
2001451
1107085
1237072
0599704
1797802
1435502
2000057
1268093
1467000
1602663
1317247
2023539
0559195
1167485
0826297

0670901
1313808
1797810
0599704

FUEL SYSTEM, 176 GALLON, CUMMINS M11, 247 WB
FEATURE NO. 40189-01

DESCRIPTION
TANK ASSY, FUEL, 176 GAL. TRNSV MT, DUAL FILL

ELBOW, STREET, 90 DEGREE, 3400X6Z
CONNECTOR, MALE, 45 FL, 1/2T X 3/8 MP, 48X8
HOSE, .50 ID X .78 OD
INSERT, BARBED, SWIV, 45 DEG 1/2 HOSE X 3/4-16
ELBOW, STREET, 90 DEG. 3400 X 82
CONNECTOR, MALE, 45 FL, 5/8T X 1/2MP, 48 X 10
SWIVEL, FEMALE, 45 FL, 5/8H X 5/8T
HOSE, .625 IS X .906 OD
COUPLING, ANCHOR, 1/2 NPT
ANGLE, MOUNTING, FUEL & AIR JUNCTION
CAPSCREW, HEX HD, 1/2-13 X1 1/2, GRS,
WASHER, FLAT, 17/32 X 1 1/16 X 7/64, HDN
NUT, HEX HD, 1/2—13, LOCKING, GR 8
CONNECTOR, MALE, 45 FL, 5/8T X 3/8 MP, 48X10X6
FILTER, FUEL/WATER SEPARATOR, RACOR 490R-12—-10
CAPSCREW, HEX HD, 3/8-16X1 1/4, GR 8
WASHER, FLAT, 3/8 X 7/8 X 5/64
NUT, HEX HD, 3/8—16 LOCK
PAD, FUEL TANK STRAP
STRAP ASSY, FUEL TANK, 176 GAL
CROSSMEMBER ASSY, FUEL TANK, 176 GAL
ANGLE, CROSSMEMBER ATTACH, FUEL TANK, 176
NUT, HEX HD, 3/8-16
WASHER, FLAT, 13/32 X 13/16 X 3/32, HDN
VENT ,FUEL TANK
TIE, CABLE, NYLON
HOSE, .25 ID X .50 OD
CLAMP, HOSE, LINED,.50 INCH
CAPSCREW, 1/4-20 X 1, GR5
NUT, HEX, 1/4-20, SERRATED
WASHER, FLAT, .281 X .750 X .078, HDN
CLAMP, INSULATED, 1”
BRACKET, ATCH, BRAKE LINE TO FRAME
BUSHING, PIPE, 1/2 MPT X 3/8 FPT
CAPSCREW, HEX HEAD, 3/8-16 X1, GR 8
WASHER, FLAT, 11/32 X 11/16 X 5/64
NUT, HEX HD, 3/8-16 LOCK

FEATURE 40460-01 WANDERLODGE INSTALLED GENERATOR
ELBOW, 3/8 MPT X 3/8 INV. FLARE, 402X6X6
SWIVEL, MALE, 3/8 HOSE X 3/8 INV. FLARE
HOSE, 37X.62 OD. W-H
TIE CABLE, NYLON

- PAGE 113 -

REFER TO DIAGRAM
18t2¥81 C

W W
© 0 wW=N®= ==

—_ ) =
I\)-P-I\D—*Nooo—*—‘

w
EENE I @)

—
N = =NANDN [es] -
N MW oG

== N
N A

26FT

Revision 01/99



e

1912807 | B

© KL o0 MOV CNPRW. AL RONS MEIEND

®._9/19/97 B N/
P 9/19/97 &Y G |

— PAGE 114 -



e
m
©ONO A WN |

P AEADDSDDADOWOWOWWWWWRNNNNNNNZD 2 o a2
NOOORARWN2O0O0O0TRWOUN-22OOCO0OODIARONOTRAWN—=O

NI
NI
NI
NI

Q4RE

PART NO

1943232
2027241
2026664
1797828
1944107
2008274
2026672
1912765
1313774
1153600
1912732
0803239
1003045
0850800
1705771
1951680
0803213
1078922
0826297
2007649
1912831
1912856
1950856
2001451
1107085
1237072
0599704
1797802
1435502
2000057
1268093
1467000
1602663
1317247
2023539
0559195
1167485
0826297
0010314

0670901
1313808
1797810
0599704

FUEL SYSTEM, 176 GALLON, DD SERIES 60, 247 WB

FEATURE NO. 40190-01

DESCRIPTION
TANK ASSY, FUEL, 176 GAL. TRNSV MT, DUAL FILL
ELBOW, STREET, 90 DEGREE, 3400X6Z
CONNECTOR, MALE, 45 FL,1/2T X 3/8MP, 48X8
HOSE,.50 ID X .78 OD
INSERT, BARBED, SWIV, 45 DEG 1/2 HOSE X 3/4-16
ELBOW, STREET, 90 DEG. 3400X82
CONNECTOR, MALE, 45 FL, 5/8T X 1/2MP, 48 X 10
SWIVEL, FEMALE, 45 FL, 5/8H X 5/8T
HOSE, .625 IS X .906 OD
COUPLING, ANCHOR, 1/2 NPT
ANGLE, MOUNTING, FUEL & AIR JUNCTION
CAPSCREW, HEX HD, 1/2-13 X 1 1/2, GR8
WASHER, FLAT, 17/32 X1 1/16 X 7/64
NUT, HEX HD, 1/2-13, LOCKING,GR 8
CONNECTOR, MALE, 45 FL,5/8T X 3/8MP, 48X10X6
FILTER, FUEL/WATER SEPARATOR, RACOR 490R-12-10
CAPSCREW, HEX HD, 3/8-16X1 1/4, GR8
WASHER, FLAT, 3/8 X 7/8 X 5/64
NUT, HEX HD, 3/8-16 LOCK,
PAD, FUEL TANK STRAP
STRAP ASSY, FUEL TANK, 176 GAL
CROSSMEMBER ASSY, FUEL TANK, 176 GAL
ANGLE, CROSSMEMBER ATTACH, FUEL TANK, 176
NUT, HEX HD, 3/8-16
WASHER, FLAT, 13/32 X 13/16 X 3/32
VENT, FUEL TANK
TIE, CABLE, NYLON
HOSE, .25 ID X .50 OD, W-H H00904
CLAMP, HOSE, LINED, .50 INCH
CAPSCREW, 1/4-20 X 1, GR5
NUT, HEX, 1/4-20, SERRATED
WASHER, FLAT, .281 X .750 X .078
CLAMP, INSULATED, 1”
BRACKET, ATCH, BRAKE LINE TO FRAME
BUSHING, PIPE, 1/2 MPT X 3/8 FPT
CAPSCREW, HEX HEAD, 3/8-16 X 1, GR 8
WASHER, FLAT, 11/32 X 11/16 X 5/64
NUT, HEX HD, 3/8-16 LOCK
ADAPTER, 45, 9154X8X8 (BEGINNING W/CSN/F0001183)

FEATURE 40460-01 WANDERLODGE INSTALLED GENERATOR

ELBOW, 3/8 MPT X 3/8 INV. FLARE, 402X6X6
SWIVEL, MALE, 3/8 HOSE X 3/8 INV. FLARE
HOSE, 37X.62 OD. W-H

TIE CABLE, NYLON

- PAGE 115 -

REFER TO DIAGRAM

ISEENT B

QTYy
1
1
1
33
2
1

3
6

_ N = W
NMNBAN=2NOOO =2 ©

W
Q

—_ N = —
Y NRARN=L=SNDNANMNNOMNRONOO S DD

26FT

Revision 1-12—-99



Notes

— PAGE 116 -



KEY PART NO

NI
NI
NI
NI
NI
NI
NI

Q4RE

6099832
6099840
6101315
6101307
2271823
2268522
2268563

PANEL, CONTROL, CAB SHIFTER, CUMMINS M11
FEATURE 40189-01
(BEGINNING W/CSN 10001280)

DESCRIPTION

BEZEL, DRIVERS VENT

BEZEL, SHIFTER

PANEL, EL, ARMREST CONTROL

PANEL, CONTROL, ARMREST, M-LL TPAD
LIGHT, INDICATOR, BLUE

SWITCH, DASH, ON-OFF

SWITCH, DASH, MOM ON-OFF

- PAGE 117 -

REFER TO DIAGRAM

> >
D IT 2 4 a4 a a

Revision 1/6/99



KEY PART NO
NI 6099832
NI 6099840
NI 6101315
NI 6101299
NI 2271823
NI 2268522
NI 2268563
NI 6079834
NI 6079842

Q4RE

PANEL, CONTROL, CAB SHIFTER, DD SERIES 60
FEATURE 40190-01
(BEGINNING W/CSN 1001280)

DESCRIPTION

BEZEL, DRIVERS VENT

BEZEL, SHIFTER

PANEL, EL, ARMREST CONTROL

PANEL, CONTROL, ARMREST, M-11 TPAD
LIGHT, INDICATOR, BLUE

SWITCH, DASH, ON-OFF

SWITCH, DASH, MOM ON-OFF

LAMP INDICATOR, RED

LAMP, INDICATOR, AMBER

— PAGE 118 -

REFER TO DIAGRAM
X

‘o
3

> >
[EF OIS § I © R O G G Gy

Revision 1/6/99



Notes

- PAGE 119 -



+
103104 NINI

INIINT d0IS

Nvd HSWQ

CAGEN RUSIY TV A0 Acoe avie are ()

I8 -
£590609 | — | EY 48 66/22/1 "ddv

T 48 _66/e2/1 ‘¥

— PAGE 120 -



REFER TO DIAGRAM
800633
PANEL, CONTROL, DASH, RH UPPER, CUMMINS M11
FEATURE 40189-01

KEY PART NO DESCRIPTION QTY
1 6090633 PANEL, DASH, RH UPPER 1
2 2268522 SWITCH, DASH, ON-OFF AR
3 2018406 LIGHTER, CIGARETTE 1
4 6079834 LAMP, INDICATOR, RED AR
5 6079842 LAMP, INDICATOR, AMBER AR
Q4RE

Revision 1/6/99
— PAGE 121 -



- PAGE 122 -

COMGEN RUIY TW A0 Ace aule ae )

i :
6ov9L09 | — &Y A8 66/22/1 ‘dav

T 48 66/e2/1 'wa




REFER TO DIAGRAM
507848

PANEL, CONTROL, DASH, RH UPPER, DD SERIES 60
FEATURE 40190-01

PART NO DESCRIPTION QTY

KEY
1 6078489 PANEL, GRAPHICS, RH UPPER 1
2 2018406 LIGHTER, CIGARETTE 1
3 2274165 SWITCH, BLACK AR
Q4RE

Revision 1/6/99
- PAGE 123 -



Q!

e\_ 5 5 e%...... Il _.3“,_5 £l /e

— PAGE 124 -

ASISR SLHDIY TN ANVdNOO A08 G418 ITE (3)

144 8 =
x5290609 | —-- |- A8 66/ce/1
T 48 66/22/1 4o




KEY

PART NO

© 0O NO O WN =

—_ e -
N = O

Q4RE

6090625
2268522
2271807
2271823
6090641
6090567
6090575
6090591
6090658
6079701
6090674
6090609

PANEL, CONTROL, DASH, UPPER
FEATURE 40189-01, CUMMINS M11
FEATURE 40190-01, DD SERIES 60

DESCRIPTION

PANEL, DASH, UPPER

SWITCH, DASH, ON-OFF

LIGHT, PILOT, RED, LEVELING JACK,
LIGHT, INDICATOR, AMBER

GAUGE, TRANS. TEMP. 400 DEG F
GAUGE, OIL PRESSURE, ELECT. 150 PSI
GAUGE, WATER TEMP. 250 DEG
GAUGE, FUEL LEVEL

GAUGE, VOLTMETER 8 —-16 VOLT
GAUGE, PRESSURE, DUAL FRT/REAR
GAUGE, AIR PRESSURE, 0-15- PSI
GAUGE, OIL TEMP.

- PAGE 125 -

REFER TO DIAGRAM
SOGE2S

‘o
3

—_ e = N =l @ NN =

Revision 1/6/99



UGN SLHIV TW A0 A8 aiie arm Q)

TH ;
. T v a8 66/22/1 ‘aav

T A8 66/22/1 ‘¥a

- PAGE 126 —



PART NO

Q4RE

0006524
1249382

3860244
3958592

PANEL, CONTROL, DASH, RH LOWER
FEATURE 40189-01, CUMMINS M11
FEATURE 40190-01, DD SERIES 60

DESCRIPTION
PANEL, DASH, RH LOWER
SWITCH, IGN, 31-191, PAIRED & KEYED ALIKE
SWITCH PROVIDED BY REI
PLATE, BACKING, IGNITION
PANEL ASSY, REINFORCEMENT, RH LOWER DASH

FOR UNITS WITH REI VIDEO SYSTEM

- PAGE 127 -

REFER TO DIAGRAM
§O06524

Revision 1/6/99



UGN RUBIN TW Ao Axe auie are ©

T T gy 48 66/22/1 dv

00N | — e 66/e2/1 w

- PAGE 128 -



KEY

PART NO

NI
NI

Q4RE

6040059
1249382
3860244
3958592

PANEL, CONTROL, DASH, RH LOWER
FEATURE 40189-01, CUMMINS M11
FEATURE 40190-01, DD SERIES 60

DESCRIPTION
PANEL, DASH, RH LOWER
SWITCH, IGN, 31-191, PAIRED & KEYED ALIKE
PLATE, BACKING, IGNITION
PANEL ASSY, REINFORCEMENT, RH LOWER DASH

- PAGE 129 -

REFER TO DIAGRAM
SOAG0LES

B N T ey

Revision 1/6/99



CRMGEN SLBIN TV A0 A8 aule aTe Q)

XL 190609

THJ

&Y A8 66/22/1 ‘da¥

T A8 66/22/1 wa

— PAGE 130 -



e}
m
<

PART NO

© 00 O~NO O WN =

O G G §
A ODNN-=O

15
16
17
18

Q4RE

6090617
6090666
6090682
2268522
2268548
2268563
2271955
3839040
6069728
3866845
3907169
2268555
2273928
6042436
3876695
6079768
6079776
6079784
0005254
6079842
6079834
4635736

PANEL, CONTROL, DASH, LOWER
FEATURE 40189-01, CUMMINS M11,
FEATURE 40190-01, DD SERIES 60,

(ENDING W/CSN 10001279)

DESCRIPTION

PANEL, DASH LOWER
SPEEDOMETER, PROGRAMMABLE, 85MM
TACHOMETER W/HOURMETER 85MM
SWITCH, DASH ON-OFF

SWITCH, ON-OFF-ON

SWITCH, MOM ON-ON

LIGHT DIRECTIONAL, RECT., GREEN
SWITCH, HEADLIGHT, DELCO REMY
BRACKET, MTG., HEADLIGHT SWITCH
LIGHT, LED

SWITCH, MIRROR POSITION, CTRL
SWITCH, DASH MOM ON

KNOB, LOWER DASH RHEOSTAT
SWITCH, DIMMER 12 VOLT

SWITCH, CONTROL, WIPER, INTERMITTENT
SWITCH, LIGHTED PUSH BUTTON
BUTTON, LENS 64S-5

LAMP MINIATURE, TYPE 382, T
SWITCH, ROCKER, SPDT, ON-OFF-ON
LAMP, INDICATOR, AMBER

LAMP, INDICATOR, RED

PANEL, CONTROL, A/C

— PAGE 131 -

REFER TO DIAGRAM
GLUBBBITX

> >
w DV a a0 aPPD N Tdaan

Revision 1/6/99



"T0A0 Dl Noa | | 1oie oL

SN SUBIN TV A0 A8 aiie 3T ()

& A8 66/22/1 ‘ddv

T A8 66/22/1 ‘va

- PAGE 132 -




KEY

PART NO

© 00N OV WN =

14

15
16

Q4RE

0000694
6090666
6090682
0001904
0001906
3959111
3839040
6069728
3866845
3907169
3876695
2273928
6042436
6079768
6079776
6079784
1043207
1045897
4635736

PANEL, CONTROL, DASH, LOWER, CUMMINS M11

FEATURE 40189-01

(BEGINNING W/CSN 10001280)

DESCRIPTION

PANEL, DASH, LOWER, M11
SPEEDOMETER, PROG, 85 MM
TACHOMETER, PROG, 85 MM

SWITCH, ON-OFF

SWITCH, ON-OFF-MOM ON

SWITCH, MOM ON-OFF-MOM ON, DP
SWITCH, HEADLIGHT

BRACKET, MTG., HEADLIGHT SWITCH, LOWER DASH
LIGHT, LED

SWITCH, MIRROR POSITION CTRL

SWITCH, CONTROL, WIPER, INTERMITTENT
KNOB, LOWER DASH, RHEOSTAT

SWITCH, DIMMER, 12 VOLT

SWITCH, LIGHTED, PUSH BUTTON

BUTTON, LENS

LAMP, MINIATURE, TYPE 382, T 1 3/4
SWITCH, 2 SPEED RESISTOR

KNOB VENT FAN SWITCH

PANEL, CONTROL, A/C

SWITCH PROVIDED BY VENDOR

- PAGE 133 -

REFER TO DIAGRAM
5600684

>
= a0 a a4 A PDON = AN -

Revision 1/6/99






KEY

PART NO

© 000N OTHAE WN =

14

15

Q4RE

6100861

6090666
6090682
0001904
0001906
0001905
3959111

3839040
6069728
3866845
3907169
3876695
2273928
6042436
6079768
6079776
6079784
1043207
1045897
4635736

PANEL, CONTROL, DASH, LOWER
DD SERIES 60, FEATURE 40190-01
(BEGINNING W/CSN 10001280)

DESCRIPTION
PANEL, DASH, LOWER, DDEC
SPEEDOMETER, PROG, 85MM
TACHOMETER, PROG, 85MM
SWITCH, ON-ON
SWITCH, ON-OFF-MOM ON
SWITCH, ON-OFF-ON
SWITCH, MOM ON-OFF-MOM ON DP
SWITCH, HEADLIGHT
BRACKET, MTG., HEADLIGHT SWITCH, LOWER DASH
LIGHT, LED
SWITCH, MIRROR POSITION CTRL
SWITCH, CONTROL, WIPER, INTERMITTENT
KNOB, LOWER DASH, RHEOSTAT
SWITCH, DIMMER 12 VOLT
SWITCH, LIGHTED, PUSH BUTTON
BUTTON, LENS
LAMP, MINIATURE, TYPE 382, T 1 3/4
SWITCH, 2 SPEED RESISTOR
KNOB VENT FAN SWITCH
PANEL CONTROL AC
HEATER SWITCH PROVIDED BY VENDOR

- PAGE 135 -

REFER TO DIAGRAM
LEHES S

5

o A NN A AN e a0 a a g

Revision 1/6/99



- PAGE 136 -

\2

(o o o)
( D N ) 10 ) — 40 CEERIFEY IR
dind YL L S197 d=X0v8 S197 ONIAIMO W3LSAS 03aIA
y ) veaas [ )
mll/ e XBO
U |y — O
—1] J01REN0
M. 40 NO NING IS
HOIH NO
. e 38’
[ =3 "NOW ['oNa | | Ly3H [H001d | TOHINDD LMOW00 S8\
\°_| ° \
/ \
I I g
9

GRAGER RINBIY TV AMMIDO ACDR GNI8 TR 9

2] 48 “dd¥
onso0a | = | &Y 48 G6s52/1

T A8 66/62/1 ‘¥a




A
m
<

OO~ WN =

Q4RE-

PART NO

6097893
6097901
2268522
2268563
2271823
6079834
6079842

PANEL, CONTROL, ARMREST, LTC, T2 PAD
(ENDING W/CSN 10000308)

DESCRIPTION

PANEL, CONTROL, ARMREST, LTC, T2 TPAD

CUMMINS M11 (FEATURE 40189-01)

DETROIT DIESEL (FEATURE 40190-01)
SWITCH DASH OFF-ON
SWITCH MOM ON-ON
LIGHT INDICATOR, BLUE
LAMP INDICATOR, RED ( NOT APPLICABLE WITH M11)
LAMP INDICATOR, AMBER ( NOT APPLICABLE WITH M11)
SWITCH PROVIDED BY VENDOR

— PAGE 137 -

REFER TO DIAGRAM
SORTA

Revision 1/6/99



"

¢

( o

~

P

NI duus !-85/!*%%%5
Uil el
—

o= =] o=

S

| a0 vl || s dv-xove || s190 sNIAlg

\ (

E“‘o
:

CIGEN RINIY TV AMAsioo Aaoe avie ame ()

22ls59v

Tid

&Y A8 66/62/1 ‘dav

T A8 66/62/1 wa

~—d

— PAGE 138 -



NO O~ WND =

Q4RE

PART NO

4655122
4655130
4635736
2268522
2268563
2271823
6079842
6079834

PANEL, CONTROL, ARMREST, LTC, T2 PAD
(FROM CSN 10000309 TO CSN 10001279)

DESCRIPTION

PANEL, CONTROL, ARMREST, LTC, T2 TPAD

DETROIT DIESEL (FEATURE 40190-01)

CUMMINS M11 (FEATURE 40189-01)
PANEL CONTROL A/C
SWITCH DASH OFF-ON
SWITCH MOM ON-ON
LIGHT INDICATOR, BLUE
LAMP INDICATOR, AMBER (NOT APPLICABLE WITH M11)
LAMP INDICATOR, RED (NOT APPLICABLE WITH M11)
SWITCH PROVIDED BY VENDOR

— PAGE 139 -

REFER TO DIAGRAM
4658422

Revision 1/6/99



/N

£ 2 2
[ , °7 7
(o 7 \ > )
4000 ‘IN3 ||V GWZWH || WO DvL L J1 HOLINOW NIOND J
¢ —1 D N
/ .
B
v EEYY
1 X : \ °
| [ wausas 0a01A | | TJOUINGD L0400 SNE \ )
\°] \ | ),
/ \ /
2 2

RS RIBIN TW A0 Axe e arm O

T gy 48 66/62/1 ‘d¥

6621019 | —
T A8 66/62/| ‘¥a

— PAGE 140 -



ra
m
<

O U WN =

Q4RE

PART NO

6101307
6101299
4635736
2268522
2268563
2271823
6079842
6079834

*PANEL, CONTROL, ARMREST, T2 PAD
(BEGINNING W/CSN 10001280)

DESCRIPTION

PANEL, CONTROL, ARMREST, LTC, T2 TPAD

CUMMINS M11 (FEATURE 40189-01)

DETROIT DIESEL (FEATURE 40190-01)
PANEL CONTROL A/C
SWITCH DASH OFF-ON
SWITCH MOM ON-ON
LIGHT INDICATOR, BLUE
LAMP INDICATOR, AMBER (NOT APPLICABLE WITH M11)
LAMP INDICATOR, RED (NOT APPLICABLE WITH M11)

*FOR UNITS WITH CUSTOM RADIO SYSTEM

~ PAGE 141 —

REFER TO DIAGRAM
SIQHZe

Revision 1/6/99



"7

"7

(o J J / /o)
£ > = oa s [ e xuo\ Nibe s
T — 1
H000 "IN3 { [ woLiNoW NioNE |
¢ — 40 N .

a0 YL

TI0YINGO 1404400 S8

GINGEN RUBIN TV AASD0 A8 avie arm O

026L000

yr7)

&Y A8 66/62/1 "ddv

T 48 _66/62/1 ‘wa

- PAGE 142 -



Fa
m
<

OO WN =

Q4RE

PART NO

6101307
6101299
4635736
2268522
2268563
2271823
6079842

#PANEL, CONTROL, ARMREST, T2 PAD
(BEGINNING W/CSN 10001280)

DESCRIPTION

PANEL, CONTROL, ARMREST, LTC, T2 TPAD

CUMMINS M11 (FEATURE 40189-01)

DETROIT DIESEL (FEATURE 40190-01)
PANEL CONTROL A/C
SWITCH DASH OFF-ON
SWITCH MOM ON-ON
LIGHT INDICATOR, BLUE (NOT APPLICABLE WITH M11)
LAMP INDICATOR, AMBER (NOT APPLICABLE WITH M11)

#FOR UNITS WITH REI VIDEO SYSTEMS

- PAGE 143 -

REFER TO DIAGRAM
JOO7a:

QTYy

Revision 1/6/99



NI SHNY TV AN Aue ase e @

A L6/91/2] “dN
11158661 28 L8701/

— 144 -



KEY PARTNO

1 1970458
2 1970748
3 1928308
4 1028266
5 1958719
6 1885532

7 1948835
NI 6095228
NI 1537620

8 0659979

9 1992031
10 1992049
11 1990571
12 1988120
13 1948843
14 1928274
15 0559195
16 1107085
17 0882795
18 2001451
19 1247709
20 1990589
21 0977132
22 1886449
23 0607036
24 1021815
25 0933879
26 1916980
27 0997080
28 1011428
29 1886456
31 1420744
32 2028546
33 1928290
34 0826297
NI 1226174
36 1791698
NI 1406065

Q4RE-I

STEERING SYSTEM
(ENDING W/CSN 10001182)

DESCRIPTION
GEAR, POWER STEERING
DRAG ROD ASSY, VERT JOINT
ARM, PITMAN, 2.25X59 SERRATION X 11.25
GEAR BOX,TRANSFER,STEERING, 90DEG,1:1R
SHAFT ASSY, SLIP, STRG, COL TO TRANS BOX
SHAFT ASSY, SLIP, STRG,TRANS BOX TO STRG
COLUMN ASSY, TILT/TELE, FACE MTG BRKT
WHEEL, STEERING
BUTTON, HORN
NUT, HEX, FLANGE SER, 1/4-20
BRACKET, MTG, STEERING COLUMN, RH
BRACKET, MTG, STEERING COLUMN, LH
CLOSEOUT, STEERING COLUMN
POST ASSY, STEERING COLUMN
BRACKET, MTG,TRANSFER BOX, STEERING GEAR
BRACKET, MTG, STEERING GEAR
CAPSCREW, HEX HD, 3/8-16 X1, GR 8
WASHER, FLAT, 13/32 X 13/16 X 3/32
LOCKWASHER, SPLIT RING, 3/8
NUT, HEX HD, 3/8-16
WASHER, FLAT, 17/64 ID X 5/8
BRACKET ASSY, CLOSEOUT, SHAFT ASSY, STRG
CAPSCREW, HEX HD, 1/4-20 X 3/4
CAPSCREW, HEX HD, 7/8-9 X 3 1/2, GR8
WASHER, FLAT, 13/16 X 1 3/8 X 7/64
CAPSCREW, HEX HD,3/4-10 X4 1/2, GR8
NUT,HEX HD, 3/4-10, PRVLG TORQ, GR8
CAPSCREW, HEX HD, 7/16-14 X 1 3/4
NUT, HEX HD, 7/16-14, LOCKING, GR 8
WASHER, FLAT, 3/32 X 1 3/4 X 9/64, HDN
NUT, HEX HD, 7/8-9, PRVLG TORQ, GR8
PIN, COTTER, 5/32 DIA X 1 1/2 LONG
WASHER, FLAT, 7/16 X 1 1/32 X 5/64
CAPSCREW, HEX HD, 3/8-16 X 4, GR8
NUT, HEX HD, 3/8-16 LOCK
INSULATION, INSTRUMENT PANEL POST
CHANNEL, ATTACHING, STEERING GEAR
SWITCH ASSY, TURN SIGNAL, SELF CANCELLING

- 145 -

REFER TO DIAGRAM
1985117

15

20
20
14
18
15

L S \ S S S N )



;lg |

1

0002

FRT

© SUE 8IRD 80OV COPVNY. AL RIGHTS RESEIVED

DR. 10/5/98 8y NW
APP. 10/5/98 8y MT

- 146 -



KEY PARTNO

o ZZZyoubswn

1

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
31
32
33
34
NI

36
37
38

39
NI
NI

Q4RE

1970458
1970748
1928308

. 1928266

1958719
1885532
1320332
3882453
3841335
1537620
0659979

0010637
0002939

0010645
0002940
0002933
1988120
0010629
1928274
0559195
1107085
0882795
2001451
1247709
0002929
0977132
1886449
0607036
1021815
0933879
1916980
0997080
1011428
1886456
1420744
2028546
1928290
0826297
1226174
1791698
1995513

0010660
0002934
0010652
1321728
1403989

STEERING SYSTEM

(BEGINNING W/CSN 10001183)

DESCRIPTION
GEAR, POWER STEERING
DRAG ROD ASSY, VERT JOINT
ARM, PITMAN, 2.25X59 SERRATION X 11.25
GEAR BOX, TRANSFER, STEERING, 90DEG, 1:1R
SHAFT ASSY, SLIP, STRG ,COL TO TRANS BOX
SHAFT ASSY, SLIP, STRG, TRANS BOX TO STRG
COLUMN ASSY, TILT/TELE, FACE MTG BRKT
WHEEL, STEERING

KNOB, LOCKING, TELESCOPING STEERING COLUMN

BUTTON, HORN
NUT, HEX, FLANGE SER, 1/4-20
BRACKET, MTG, STEERING COLUMN, RH
(ENDING W/CSN 0012359)
(BEGINNING W/CSN 0012360)
BRACKETMTG,STEERING COLUMN,LH
(ENDING W/CSN 0012359)
(BEGINNING W/CSN 0012360)
CLOSEOUT, STEERING COLUMN
POST ASSY, STEERING COLUMN
BRACKET, MTG, TRANSFER BOX, STEERING GEAR
BRACKET, MTG, STEERING GEAR
CAPSCREW, HEX HD, 3/8-16 X 1, GR 8
WASHER, FLAT, 13/32 X 13/16 X 3/32
LOCKWASHER, SPLIT RING, 3/8
NUT, HEX HD, 3/8-16
WASHER, FLAT, 17/64 ID X 5/8
BRACKET ASSY, CLOSEOUT, SHAFT ASSY, STRG
CAPSCREW, HEX HD, 1/4-20 X 3/4
CAPSCREW, HEX HD, 7/8-9 X 3 1/2, GR8
WASHER, FLAT, 13/16 X 1 3/8 X 7/64
CAPSCREW, HEX HD, 3/4-10 X4 1/2, GRS
NUT, HEX HD, 3/4-10, PRVLG TORQ, GR8
CAPSCREW, HEX HD, 7/16-14 X 1 3/4
NUT, HEX HD, 7/16-14, LOCKING, GR 8
WASHER, FLAT, 3/32 X 1 3/4 X 9/64, HDN
NUT, HEX HD, 7/8-9, PRVLG TORQ, GR8
PIN, COTTER, 5/32 DIA X 1 1/2 LONG
WASHER, FLAT, 7/16 X 1 1/32 X 5/64
CAPSCREW, HEX HD, 3/8-16 X 4, GR8
NUT, HEX HD, 3/8-16 LOCK
INSULATION, INSTRUMENT PANEL POST
CHANNEL,ATTACHING, STEERING GEAR
SWITCH ASSY, TURN SIGNAL ,SELF CANCELLING
BRACE STEERING COLUMN
(ENDING W/CSN 0000929)
(BEGINNING W/CSN 0012360)
SPACER
COVER STEERING COLUMN UPPER MODIFIED
COVER STEERING COLUMN LOWER MODIFIED

—147 -

REFER TO DIAGRAM
0002188 REV C

QTY

]
1
1
1
1
1
1
1

1
15

Revision 1/6/99



-
-

2'e
£l !

2l ‘e N\

G2's2'61°01°L m

Pan X
3/

=
T__

—~148 -

L2'02 0

GMGEN BLNDIN T WN00 Acos ane aTa Q)

gr7) :
12020891 | = | BY_48_66/52/1 o

T A8 66/52/8 ‘v




KEY PART NO
1 0008802
2 0961474
3
4 0008803
5
6
7
8 0008804
9 0008806

10
11 0961417
12
13 0008807
14
15
16 0008808
17
18
19 0961487
20 0008809
NI 4317301
NI 2122208
NI 2122216
21 1064385
22 4317319
23
24
25 0961375
26 4317285
27 4317301
Q4RE

AIR SUSPENSION, FRONT
DESCRIPTION

AIR SPRING
BUSHING SHOCK 1” ID

BOLT 1-1/2 6NC 7LG (1130670B105)

BOLT 1” 8NC 6LH 1-1/4 THR

LOCKNUT 1/2 13NC NYLON INSERT (1150555B112)
LOCKNUT 3/4 16 NF HEX JAM-THIN (1154700B102)
LOCKNUT 1-1/4 7NC SPS FLEX LOCK (1155648B105)
LOCKNUT 1 8NC THIN NYLON INSERT

LOCKNUT 1" NC SPS FLEX LOCK

WASHER/SHIM 12GA COATED (1160519B903)
LOCKWASHER 1-1/2 INT TOOTHLOCK

WASHER 1 SAE FLAT (1161677B100)

SHOCK ASSY

HANGER RAIL ASSY RAS—227 LH (3097249C104)
HANGER RAIL ASSY RAS-227 RH (3097249C204)
SHOCK BRKT ASSY

LOWER BEAM ASSY RAS-227 LH (4257249D104)
LOWER BEAM ASSY RAS—227 RH (4257249D204)
ECCENTRIC BOLT ASSY

SWAY BAR ASSY (INCLUDES THE FOLLOWING INDENTED ITEMS)

BUSHING-SWAY BAR
RH END ASSY, TORQUE ROD
LH END ASSY, TORQUE ROD
TORQUE BEAM ASSY STR 18”
TORQUE BEAM ASSY CVD 18"
CLAMPING PLATE (7401494B000)
CROSS CHANNEL 30" LONG (8176105C305)
ANTI TURN WASHER
BUSHING 4-7/16X1-1/2 70D
BUSHING 3" LONG 17 ID

—149 -

REFER TO DIAGRAM
18862821 1 OF 3

[s)
>

NAPRPRONAEBERARANDNNDD P

N

AR
AR

Revision 1/11/99



118 .&;NM 52°'s2'61 ‘01 2

218 AA/\V / \ \

gl Ll

= S1'vi
Vv

A
I /
C J = Y,
“ off © _ Qo ) o lo] o
(
9 (o] (o] (o] _._ (7] (o] (o] (o] (o] (o]
[~ == W". ﬂ?"u" — /lel/lr == ——
G I
s m.vl\ 12702 ol ~&1 9
cl'e
< o L
9]
<

GMGN BUBIN TW N0 Aoos ans aTe O

) :
zaz0ne | = | BY_48_66/5e/1 ‘av

T A8 66/Ee/l ‘wa

- 150 —



Fa
m
<

PART NO

© ONO O, WN =

I\DNMI\)NNMZZZM_L_A_A_L_A_L_A_L_;_L
NOOAWOUN=LZS=S = 00O0CONOOODOAONMNWN—=LO

Q4RE

0008802
0961474

0008803

0008804
0008806

0961417

0008807

0008808

0961487
0008809
4317301
2122208
2122216
1064385
4317319

0961375
4317285
4317301

AIR SUSPENSION, FRONT
DESCRIPTION

AIR SPRING
BUSHING SHOCK 17 ID

BOLT 1-1/2 6NC 7LG (1130670B105)

BOLT 1” 8NC 6LH 1-1/4 THR

LOCKNUT 1/2 13NC NYLON INSERT (1150555B112)
LOCKNUT 3/4 16 NF HEX JAM=THIN (1154700B102)
LOCKNUT 1-1/4 7NC SPS FLEX LOCK (1155648B105)
LOCKNUT 1 8NC THIN NYLON INSERT

LOCKNUT 1” NC SPS FLEX LOCK

WASHER/SHIM 12GA COATED (1160519B903)
LOCKWASHER 1-1/2 INT TOOTHLOCK

WASHER 1 SAE FLAT (1161677B100)

SHOCK ASSY

HANGER RAIL ASSY RAS—227 LH (3097249C104)
HANGER RAIL ASSY RAS-227 RH (3097249C204)
SHOCK BRKT ASSY

LOWER BEAM ASSY RAS-227 LH (4257249D104)
LOWER BEAM ASSY RAS-227 RH (4257249D204)
ECCENTRIC BOLT ASSY

SWAY BAR ASSY (INCLUDES THE FOLLOWING INDENTED ITEMS)

BUSHING-SWAY BAR
RH END ASSY, TORQUE ROD
LH END ASSY, TORQUE ROD
TORQUE BEAM ASSY STR 18"
TORQUE BEAM ASSY CVD 18”
CLAMPING PLATE (7401494B000)
CROSS CHANNEL 30" LONG (8176105C305)
ANTI TURN WASHER
BUSHING 4-7/16X1-1/2 70D
BUSHING 3" LONG 17 ID

—151 -

REFER TO DIAGRAM
188838223 OF 3

3

NBAEBDOONDDMBEANNDDDOON

N

AR
AR

Revision 1/11/99



@ aLE 81D BCDY COPWNY.ALL RIGHTS RESEVED

. 1/23/99_eY AL
wPP. 1/23/99 8Y AB_| puy

2.8,12

-152—

| IR (4]
21,26 —=H ZBL




KEY PARTNO
1 0008802
2 0961474
3
4 0008803
5
6
7
8 0008804
9 0008806

10
11 0961417
12
13 0008807
14
15
16 0008808
17
18
19 0961487
20 0008809
NI 4317301
NI 2122208
NI 2122216
21 1064385
22 4317319
23
24
25 0961375
26 4317285
27 4317301
Q4RE

AIR SUSPENSION, FRONT
DESCRIPTION

AIR SPRING
BUSHING SHOCK 1” ID

BOLT 1-1/2 6NC 7LG (1130670B105)

BOLT 1” 8NC 6LH 1-1/4 THR

LOCKNUT 1/2 13NC NYLON INSERT (1150555B112)
LOCKNUT 3/4 16 NF HEX JAM=THIN (1154700B102)
LOCKNUT 1-1/4 7NC SPS FLEX LOCK (1155648B105)
LOCKNUT 1 8NC THIN NYLON INSERT

LOCKNUT 1” NC SPS FLEX LOCK

WASHER/SHIM 12GA COATED (1160519B903)
LOCKWASHER 1-1/2 INT TOOTHLOCK

WASHER 1 SAE FLAT (1161677B8100)

SHOCK ASSY

HANGER RAIL ASSY RAS-227 LH (3097249C104)
HANGER RAIL ASSY RAS-227 RH (3097249C204)
SHOCK BRKT ASSY

LOWER BEAM ASSY RAS—227 LH (4257249D104)
LOWER BEAM ASSY RAS-227 RH (4257249D204)
ECCENTRIC BOLT ASSY

SWAY BAR ASSY (INCLUDES THE FOLLOWING INDENTED ITEMS)

BUSHING-SWAY BAR
RH END ASSY, TORQUE ROD
LH END ASSY, TORQUE ROD
TORQUE BEAM ASSY STR 18
TORQUE BEAM ASSY CVD 18"
CLAMPING PLATE (7401494B000)
CROSS CHANNEL 30” LONG (8176105C305)
ANTI TURN WASHER
BUSHING 4-7/16X1-1/2 70D
BUSHING 3" LONG 1” ID

- 153 -

REFER TO DIAGRAM
18EBR8IIJOF 3

‘O
=2

NBABDOONDMMBANMNDDOON

NN

AR
AR

Revision 1/11/99



v 711v3a

WG RUSIN TV UMSD0 A8 ants 3TR O

££62061

& A8 66/22/1 ‘dV

T A8 66/22/1 ‘v

p) ¢
(9) ¢
Q¢

() ¢

- 154 —



REFER TO DIAGRAM

1882933
STABALIZER BAR, FRONT SUSPENSION
KEY PART NO DESCRIPTION QTY
1 1982933  KIT, SWAY BAR (SWAY BAR NOT SERVICED SEPARATELY)
2 8317975 ENDLINK, SWAY BAR 2
3 0009226 MIDSECTION BRACKET 4.5” HOLE SPACING 2
4 8315301 MIDSECTION BUSHING (GREASE INSIDE ONLY) 2
Q4RE

Revision 1/99
- 155 —



\N

N

%
o

Pd

- vi'6 2c'62'62'11 ",
o m“wm ) = g2l
L
5 0£ N 9 .
/ < ! 1

¢ il
9]¢l '8 — £z i
. — 92
|
\/ ? ><_ >< L >< V'

MG RUSIY T Werdioo Acoe avte arm @

2590561 I & a8 66/22/1 ‘o
T a8 66/22/1 ‘wa

- 156 —



KEY

PART NO

—
O © O NO U h W=

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
NI
NI
NI
27
28
29
30
31
32
33

35
36

Q4RE

0008798

1962430

1087360

0008799

0008800
4317301
2122208
2122216

0008801

REAR AIR SUSPENSION
(ENDING W/CSN 10000111)

DESCRIPTION

AIR SPRING
BOLT 1-1/2” 6NC 7” LG (1130670B105)
BOLT 1” 8NC 6’LG 1-1/4” THR (1135711B108)
LOCKNUT 1/2” 13NC NYLON INSERT (1150555B112)
LOCKNUT 3/4” 16NF HEX JAM=THIN (1154700B102)
LOCKNUT 1-1/4” 7NC SPS FLEX (1155648B105)
NUT 7/8 14NF TALL (1155876B108)
LOCKNUT 1” 8NC NI-THIN (1155939B102)
LOCKNUT 1” SPS FLEX LOCK (1157492B105)
WASHER/SHIM 12GA COATED (1160519B903)
LOCKWASHER 1-1/2” INT TOOTH (1160673B000)
WASHER 7/8” A-325 FLAT (1160868B100)
WASHER 1” SAE FLAT (1161677B100)
U-BOLT 7/8 14 NF 5.25"X13.5” W/1'R (1173532B362)
U-BOLT 7/8 14 (1173532B363)
SHOCK, ABSORBER, KONI, TAG
HANGER RAIL ASSY RAD-227 LH/BB (3105761C100)
HANGER RAIL ASSY RAD-227 RH/BB (3105761C200)
SWAY BAR MTG BRKT 1” PIN 3’ BSHG
LOWER BEAM ASSY LH J-230 (4265761D132)
LOWER BEAM ASSY RH J—230( (4265761D232)
SWAY BAR AX BRKT J230
UB SPA J230 (4645761B230)
ECCENTRIC BOLT ASSY. (5001458B000)
SWAY BAR ASSY (INCLUDES THE FOLLOWING INDENTED ITEMS)
BUSHING-SWAY BAR
RH END ASSY, TORQUE ROD
LH END ASSY, TORQUE ROD
TORQUE BEAM ASSY. STR (5055892B000)
TORQUE BEAM ASSY CVD (5065893B000)
CLAMPING PLATE 3.5” SQ 1.25” ID (7401494B000)
PLATE 3/16X1X4-1/2 A-36 (7506903V330)
CROSS CHANNEL (8176105C301)
ANTI TURN WASHER (9003092B000)
LOCKING PLATE (9004565B000)
BUSHING 4-7/17 X 1-1/2 (1110512B000)
BUSHING 3’ LG 1” ID (1117195B000)
LOCKNUT 3/4” 13 NC NYLON INSERT

—-157 -

REFER TO DIAGRAM
19544521 1 OF 3

‘D
3

NBAOPL,ONL,OA,AEDIMNDPLADN

B DNODN

&

42
45

Revision 1/11/99



91°€l’'s ge°als oz
vi'6 12
2212 /

9¢

@ P 1 .m/ \\ 618l

— i

== | \
le\ﬁ _ (! offf o o ] oll o
e “f—- ° o ol o |
T o o\z o o
— TTC R
Ll 9 G

MNGEN RUDIY TV UMD A8 ans e &

T :
226561 | — |G 48 66722/ ‘a

T A8 66/22/] ‘%0

- 158 -



KEY

PART NO

0N OV W=

©

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
NI
NI
NI
27
28
29
30
31
32
33
34
35
36

Q4RE

0008798

1962430

1087360

0008799

0008800
4317301
2122208
2122216

0008801

REAR AIR SUSPENSION
(ENDING W/CSN 10000111)

DESCRIPTION

AIR SPRING
BOLT 1-1/2” 6NC 7" LG (1130670B105)
BOLT 1" 8NC 6’LG 1-1/4" THR (1135711B108)
LOCKNUT 1/2” 13NC NYLON INSERT (1150555B112)
LOCKNUT 3/4” 16NF HEX JAM-THIN (11547008102)
LOCKNUT 1-1/4” 7NC SPS FLEX (1155648B105)
NUT 7/8 14NF TALL (1155876B108)
LOCKNUT 1” 8NC NI-THIN (1155939B102)
LOCKNUT 1" SPS FLEX LOCK (1157492B105)
WASHER/SHIM 12GA COATED (1160519B903)
LOCKWASHER 1-1/2” INT TOOTH (1160673B000)
WASHER 7/8" A-325 FLAT (1160868B100)
WASHER 1" SAE FLAT (1161677B100)
U-BOLT 7/8 14 NF 5.25"X13.5” W/1"R (1173532B362)
U-BOLT 7/8 14 (1173532B363)
SHOCK, ABSORBER, KONI, TAG
HANGER RAIL ASSY RAD-227 LH/BB (3105761C100)
HANGER RAIL ASSY RAD-227 RH/BB (3105761C200)
SWAY BAR MTG BRKT 1” PIN 3’ BSHG
LOWER BEAM ASSY LH J-230 (4265761D132)
LOWER BEAM ASSY RH J-230( (4265761D232)
SWAY BAR AX BRKT J230
UB SPA J230 (4645761B230)
ECCENTRIC BOLT ASSY. (5001458B000)
SWAY BAR ASSY (INCLUDES THE FOLLOWING INDENTED ITEMS)
BUSHING-SWAY BAR
RH END ASSY, TORQUE ROD
LH END ASSY, TORQUE ROD
TORQUE BEAM ASSY. STR (5055892B000)
TORQUE BEAM ASSY CVD (5065893B000)
CLAMPING PLATE 3.5” SQ 1.25” ID (7401494B000)
PLATE 3/16X1X4-1/2 A-36 (7506903V330)
CROSS CHANNEL (8176105C301)
ANTI TURN WASHER (9003092B000)
LOCKING PLATE (9004565B000)
BUSHING 4-7/17 X 1-1/2 (1110512B000)
BUSHING 3’ LG 1” ID (1117195B000)
LOCKNUT 3/4” 13 NC NYLON INSERT

- 159 -

REFER TO DIAGRAM
19544022 3 OF 3

lo
2

NBAoODONMMODMAANNDALN

BN

b

42
45

Revision 1/11/99



ve'le I_
GI'sl’g

ec

k

z
1 |
o¢
6l
Ll ®
vi‘e
oIy
NG SUBIN TV AMD0 AT8 an1s IR
E .
T A8 66/22/) ‘4a

gL'sl'g
91'cr’e 91°€l'g
pele
\“\\)// e
Ie
. | <2
- 9¢ < T
\ ) AN —
]
RN .
) O ] _
\ //\ \ Y,
\\
o\ A \\ /
(\\\ //
o%m'ﬂ(\l“ ==
|
< e
£e 9 e
orr—t m\
gl

- 160 —



KEY

PART NO

0o~NO OVh W

©

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
NI
NI
NI
27
28
29
30
31
32
33
34
35
36

Q4RE

0008798

1962430

1087360

0008799

0008800
4317301
2122208
2122216

0008801

REAR AIR SUSPENSION
(ENDING W/CSN 10000111)

DESCRIPTION

AIR SPRING
BOLT 1-1/2" 6NC 7” LG (1130670B105)
BOLT 1” 8NC 6’LG 1-1/4” THR (1135711B108)
LOCKNUT 1/2° 13NC NYLON INSERT (1150555B112)
LOCKNUT 3/4” 16NF HEX JAM=THIN (1154700B102)
LOCKNUT 1-1/4” 7NC SPS FLEX (1155648B105)
NUT 7/8 14NF TALL (1155876B108)
LOCKNUT 1” 8NC NI-THIN (1155939B102)
LOCKNUT 1” SPS FLEX LOCK (1157492B105)
WASHER/SHIM 12GA COATED (1160519B903)
LOCKWASHER 1-1/2” INT TOOTH (1160673B000)
WASHER 7/8” A-325 FLAT (1160868B100)
WASHER 1” SAE FLAT (1161677B100)
U-BOLT 7/8 14 NF 5.25"X13.5” W/1”R (1173532B362)
U-BOLT 7/8 14 (1173532B363)
SHOCK, ABSORBER, KONI, TAG
HANGER RAIL ASSY RAD-227 LH/BB (3105761C100)
HANGER RAIL ASS<ns1:XMLFault xmlns:ns1="http://cxf.apache.org/bindings/xformat"><ns1:faultstring xmlns:ns1="http://cxf.apache.org/bindings/xformat">java.lang.OutOfMemoryError: Java heap space</ns1:faultstring></ns1:XMLFault>